
Parts Manual

WARNING
Warning: If incorrectly used, this machine can
cause severe injury. Those who use and maintain
this machine should be trained in its proper use,
warned of its dangers, and must read the entire
manual before attempting to set up, operate, adjust,
or service the machine.

By Jacobsen

GB

Cushman® Turf Truckster®

With Four Post ROPS

84090 – Kubota® D1105-E4B Diesel Engine, MT
84064 – Kubota® D1105-E3B Diesel Engine, MT, EC
84067 – Suzuki® K6 Gas Engine, MT
84068 – Suzuki® K6 Gas Engine, AT
84069 – Suzuki® K6 Gas Engine, RV and Utility

4304598-Rev A



© Copyright 2014, Jacobsen, A Textron Company. “All rights
reserved, including the right to reproduce this material or portions

thereof in any form.”

This manual contains adjustment, maintenance,
troubleshooting instructions and parts list for your new

Jacobsen® machine. This manual should be stored with
the equipment for reference during operation.

Before you operate your machine, you and each operator
you employ should read the manual carefully in its
entirety. By following the safety, operating and
maintenance instructions you will prolong the life of your
equipment and maintain its maximum efficiency.

If additional information is needed contact your Jacobsen
Dealer.

The serial plate is located on the frame rail under the
steering wheel. Jacobsen recommends you record these
numbers below for easy reference.

MODEL
DATE CODE
LABEL #
SERIAL #

xxxxx

CHARLOTTE, NC, USA
1 800 848 1636
Jacobsen.com

xxxxx

Lb/kg W Batt
Nom Power Hp/kw

xxxxxxxx

xxxxxxxx

2

Proposition 65 Warning

This product contains or emits
chemicals known to State of California
to cause cancer and birth defects or
other reproductive harm.

FOREWORD

Suggested Stocking Guide

To Keep your equipment fully operational and productive, Jacobsen suggests you maintain a stock of the more
commonly used maintenance items. We have also included part numbers for additional support materials and training
aids.

To order any of the following material:

1. Write your full name and complete address on your
order form.

2. Explain where and how to make shipment:

❑ UPS ❑ Regular Mail

❑ Overnight ❑ 2nd Day

3. Order by the quantity desired, the part number, and
the description of the part.

4. Send or bring the order to your authorized Jacobsen
Dealer.

Litho in U.S.A. 2-2014

Service Parts

Service Support Material

Qty. Part No. Description Qty. Part No. Description

4113986 Diesel Engine Oil Filter 2701908 Gas Engine Oil Filter
550489 Diesel Engine Fuel Filter Element 2701898 Gas Engine Fuel Filter
4175560 Diesel Alternator-Power Steering Belt 4139265 Gas Alternator-Power Steering Belt
4117092 Diesel Hydraulic Pump Belt 4235370 Gas Governor-Hydraulic Pump Belt
5000919 Diesel Engine Air Filter Element 840352 Gas Engine Air Filter Element

885249 Hydraulic FIlter Element

Qty. Part No. Description

4241725 Safety & Operation Manual
4304598 Parts & Maintenance
4304579 Kubota D1105 Engine Parts Manual
4241728 Suzuki K6A Engine Parts Manual

Qty. Part No. Description

4171642 MT Truck Service Manual
4171675 AT Truck Service Manual
4171985 Suzuki K6A Service Manual
4239442 Accessory Manual

These are the original instructions verified by
Jacobsen, A Textron Company.



3

Table of Contents
1.1 .........Front Body........................................................... 4
2.1 .........Engine Cover ....................................................... 6
3.1 .........Four Post ROPS .................................................. 8
4.1 .........Upper ROPS....................................................... 10
5.1 .........Throttle Control ................................................. 12
6.1 .........Control Console ................................................ 14
7.1 .........Parking Brake and High-Low Speed Control.. 16
8.1 .........Brake Pedal........................................................ 18
9.1 .........Clutch Pedal Linkage........................................ 20
10.1 .......Manual Transmission Shifter Linkage ............ 22
11.1 .......Manual Transmission Shifter Linkage ............ 24
12.1 .......Automatic Transmission Shifter...................... 26
13.1 .......Automatic Transmission Oil Cooler ................ 27
14.1 .......Frame Attachments........................................... 28
15.1 .......Frame, Lower ROPS and Platform................... 30
16.1 .......Rear Axle............................................................ 32
17.1 .......Front Control Arms........................................... 34
18.1 .......Steering Linkage ............................................... 36
19.1 .......Front Brakes...................................................... 38
20.1 .......Steering Column ............................................... 40
21.1 .......Diesel Radiator .................................................. 42
22.1 .......Gas Radiator...................................................... 44
23.1 .......Diesel Engine and Transmission Mounting.... 46
24.1 .......Gas Engine and MT Mounting.......................... 48
25.1 .......Gas Engine and AT Mounting.......................... 50
26.1 .......Diesel Engine and Clutch................................. 52
27.1 .......Suzuki Gas Engine............................................ 54
28.1 .......Diesel Engine Speed Control ........................... 56
29.1 .......Diesel Engine Air Filter..................................... 58
30.1 .......Diesel Engine Exhaust and Remote Oil Filter 60
31.1 .......Gas Engine Governor Linkage......................... 62

32.1 .......Gas Engine Governor ....................................... 64
33.1 .......Gas Engine Air Filter......................................... 66
34.1 .......Gas Engine Remote Oil Fill .............................. 68
35.1 .......Gas Engine Exhaust ......................................... 69
36.1 .......Diesel Fuel System ........................................... 70
37.1 .......Gas Fuel System ............................................... 72
37.2 .......Gas Fuel System ............................................... 74
38.1 .......Gas Fuel System ............................................... 76
39.1 .......Hydraulic Tank and Filter ................................. 78
40.1 .......Hydraulic Pump and Filter................................ 80
41.1 .......Lift Cylinder Circuit........................................... 82
42.1 .......Diesel Electrical Components.......................... 84
43.1 .......Gas Electrical Components ............................. 86
44.1 .......Differential Assembly ....................................... 88
45.1 .......Differential Housing .......................................... 90
46.1 .......Axle Tubes and Shafts...................................... 92
47.1 .......Front and Shifter Cover .................................... 94
48.1 ....... Input, Main and Jack Shafts............................. 96
49.1 .......Transmission Clutch Release-Shift Selector.. 98
50.1 .......Transmission Case ......................................... 100
51.1 ....... Input and Main Shaft....................................... 102
52.1 .......Gear Shift Fork Linkage.................................. 104
53.1 .......Mechanical PTO .............................................. 106
54.1 .......Diesel Engine Main Harness .......................... 108
55.1 .......Diesel Engine and Fan Harness..................... 110
56.1 .......Gas Main Harness ........................................... 112
56.1 .......Gas Main Harness (Continued)...................... 114
57.1 .......Gas Engine Electrical Schematic .................. 116
58.1 .......Gas Engine Schematic ................................... 120
59.1 .......Diesel Engine Electrical Schematic............... 122



TURF TRUCKSTER
4

A

A

C

D

D

D

C

B

B

2

27 (Gas Units) 27 (Diesel Units)

3

3

5

6

7
8

9

10

12

12

12

12

11

11

13

14

16

18

36

19

19

20

21

22 2324

27

28

28

29

29

30 / 31 3031

4

17

15

25
26

1

33

33

34

34
35

35

32

By Jacobsen 

® ®

4158741

By Jacobsen 

4158740

By Jacobsen 
4158742

Turf Truckster Turf Truckster 

POWER
POINT

15

INS PANEL
FUEL RELA

20

HEAD LTS
TAIL LTS

15

ACC
PLUG

10

BRK LTS
5TH WHEEL BRAKE

10

HEATER
ACC PLUG

10

HORN
TURN SIGNAL

10

WIPER, DOME LT
BK UP ALARM

10

2703158

FUSE PANEL

POWER
POINT

15

INS PANEL
FUEL RELA

20

RADIATOR
FAN

25

HEAD LTS
TAIL LTS

15

ACC
PLUG

10

MAIN RELA
ENGINE

15

BRK LTS
5TH WHEEL BRAKE

10

HEATER
ACC PLUG

10

BACK UP
ALARM

10

HORN
TURN SIGNAL

10

WIPER
DOME LT

10

ECU

10

4117221

FUSE PANEL

1.1 Front Body Serial No. All



TURF TRUCKSTER
5

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 2700792 1 Front Clip Includes decals 821071 & 840901

2 800930 2 Screw, M8-1.25 x 16 mm Hex Flange
3 548159 4 Flat Washer, 5/16 x 1-1/4 in.
4 450400 2 Washer, M8
5 4249610 1 Hood, Orange
6 4208620 1 • Weather Seal
7 841477G01 1 Hinge, Hood
8 841637 1 Angle, Front Clip Mounting
9 450541 7 Screw, M6-1 x 16 mm Round Head

10 452695 6 Screw, 1/4-20 x 5/8 in. Taptite
11 841913 2 Plate, Access
12 800934 20 Screw, M6-1 x 16 mm Hex Flange
13 4139691 2 Fender, Flexible
14 548175 8 Flat Washer, 1/4 x 1-1/4 in.
15 800943 8 Screw, #10-14 x 3/4” Self Tapping
16 837303 2 Headlight, Rectangular
17 841428 2 Bezel, Headlight
18 828378 AR Seal, Foam 50 Foot Roll, Cut to 43”
19 452389 4 Screw, M8-1.25 x 25 mm Flange
20 2702198 1 Latch, Hood
21 841715 1 Rod, Hood Release
22 303952 1 Flat Washer, #10
23 306463 1 Cotter Pin, 1/16 x 1/2 in.
24 841753 1 Bracket, Hood Latch
25 306419 2 Screw, 1/4-20 x 1/2 in. Hex Head
26 306488 2 Lockwasher, 1/4 in. Shakeproof
27 2703158 1 Decal, Fuses Diesel Engine
27 4250850 1 Decal, Fuses Gas Engine
28 473142 2 Cable Tie, 15-1/2 in.
29 4158740 1 Decal, Cushman
30 4158741 1 Decal, Left Side Turf Truckster
31 4158742 1 Decal, RIght Side Turf Truckster
32 38541 1 Tube, Clear Document
33 38061A 2 Cap, Vinyl
34 840508 2 Mount, Cable Tie
35 800344 2 Screw, #10 x 5/8 Self Tapping Type AB
36 4262870 2 Cord, 5/8” Rubber Seal 10 Foot Length, Cut to 15”



TURF TRUCKSTER
6

22

22 (84063 and 84064)

22 (84069)

22 (84068)

22 (84067)

16

8

5

5

7

15

15

17

17

9

9

4 2
10

12

11
1

18

20

20

21

19

14

6

2

3

7

13

16

7

Engine Cover Lock CUSHMAN

CUSHMAN

845234

1 2 3 4 1 2 3 4 1 2 3 4 1 2 3 4

1.4 2.6 3.5 5.1 4.4 8.3 11.3 16.1 0.9 1.6 2.2 3.2

RPM

2.8 5.2 7.1 10.0
1.5 2.9 4.0 5.7 5.0 9.3 12.8 18.1 1.0 1.8 2.5 3.5 3.1 5.8 7.9 11.3
1.7 3.2 4.4 6.3 5.5 10.4 14.2 20.1 1.1 2.0 2.8 3.9 3.4 6.4 8.8 12.5
1.9 3.5 4.9 7.0 6.1 11.4 15.6 22.1 1.2 2.2 3.0 4.3 3.8 7.1 9.7 13.8
2.1 3.9 5.3 7.6 6.6 12.4 17.0 24.1 1.3 2.4 3.3 4.7 4.1 7.7 10.6 15.0
2.2 4.2 5.8 8.2 7.2 13.5 18.4 26.2 1.4 2.6 3.6 5.1 4.5 8.4 11.5 16.3
2.4 4.5 6.2 8.9 7.7 14.5 19.9 28.2 1.5 2.8 3.9 5.5 4.8 9.0 12.3 17.5
2.6 4.8 6.6 9.5 8.3 15.5 21.3 30.2 1.6 3.0 4.1 5.9 5.2 9.7 13.2 18.8
2.7 5.1 7.1 10.1 8.9 16.6 22.7 32.2 1.7

1600
1800
2000
2200
2400
2600
2800
3000
3200 3.2 4.4 6.3 5.5 10.3 14.1 20.0

MPH MPHKPH KPH

RECOMMENDED SPEED SETTINGS

845231RECOMMENDED SPEED SETTINGS

L 2 D L 2 D L 2 D L 2 D

2.6 4.6 7.1 8.4 15.6 22.9 1.6 2.9 4.4

RPM

5.2 9.7 14.2
2.8 4.9 7.6 9.0 16.7 24.4 1.7 3.1 4.7 5.6 10.4 15.2
3.0 5.3 8.1 9.5 17.8 26.0 1.9 3.3 5.0 5.9 11.0 16.2
3.2 5.6 8.6 10.1 18.9 27.6 2.0 3.5 5.3 6.3 11.7 17.1
3.3 5.9 9.1 10.7 19.9 29.2 2.1 3.7 5.7 6.7 12.4 18.1
3.5 6.2 9.6 11.3 21.0 30.7 2.2 3.9 6.0 7.0 13.1 19.1
3.7 6.5 10.1 11.9 22.1 32.3 2.3 4.1 6.3 7.4 13.7 20.1
3.9 6.8 10.6 12.4 23.2 33.9 2.4 4.3 6.6 7.7 14.4 21.1
4.3 7.2 11.1 13.0 24.2 35.5 2.5

2900
3100
3300
3500
3700
3900
4100
4300
4500 4.5 6.9 8.1 15.1 22.0

MPH MPHKPH KPH

4147584

1 2 3 4RPM
2.8 4.8 7.6 11.4
3.0 5.1 8.1 12.2
3.2 5.4 8.6 13.0
3.4 5.8 9.1 13.8
3.6 6.1 9.6 14.5
3.8 6.4 10.2 15.3
4.0 6.8 10.7 16.1
4.2 7.1 11.2 16.9

2900
3100
3300
3500
3700
3900
4100
4300
4500 4.4 7.4 11.7 17.7

5
14.4
15.4
16.4
17.4
18.4
19.4
20.4
21.4
22.4

MPH
1 2 3 4

0.9 1.5 2.4 3.6
0.9 1.6 2.5 3.8
1.0 1.7 2.7 4.1
1.1 1.8 2.8 4.3
1.1 1.9 3.0 4.5
1.2 2.0 3.2 4.8
1.2 2.1 3.3 5.0
1.3 2.2 3.5 5.3
1.4 2.3 3.7 5.5

5
4.5
4.8
5.1
5.4
5.7
6.1
6.4
6.7
7.0

MPH
1 2 3 4

4.5 7.7 12.3 18.3
4.9 8.2 13.0 19.6
5.2 8.7 13.8 20.9
5.5 9.3 14.7 22.1
5.8 9.8 15.5 23.4
6.1 10.3 16.3 24.7
6.4 10.9 17.2 25.9
6.7 11.4 18.0 27.2
7.0 11.9 18.9 28.5

5
23.2
24.8
26.4
28.0
29.6
31.2
32.8
34.4
36.0

KPH
1 2 3 4

1.4 2.4 3.8 5.7
1.5 2.6 4.1 6.1
1.6 2.7 4.3 6.5
1.7 2.9 4.6 6.9
1.8 3.1 4.8 7.3
1.9 3.2 5.1 7.7
2.0 3.4 5.4 8.1
2.1 3.6 5.6 8.5
2.2 3.7 5.9 8.9

5
7.2
7.7
8.2
8.7
9.2
9.7
10.2
10.7
11.2

KPH

4147586

MPHMPHKPHKPH
1 2 3 4RPM

3.6 6.1 9.6 14.5
3.8 6.5 10.3 15.5
4.1 6.9 10.9 16.5
4.3 7.3 11.6 17.5
4.6 7.8 12.3 18.5
4.8 8.2 12.9 19.5
5.1 8.6 13.6 20.5

2900
3100
3300
3500
3700
3900
4100

5
18.3
19.6
20.9
22.1
23.4
24.7
25.9

1 2 3 4
1.1 1.9 3.0 4.5
1.2 2.0 3.2 4.8
1.3 2.2 3.4 5.2
1.4 2.3 3.6 5.5
1.4 2.4 3.8 5.8
1.5 2.6 4.0 6.1
1.6 2.7 4.2 6.4

5
5.7
6.1
6.5
6.9
7.3
7.7
8.1

1 2 3 4
5.8 9.8 15.5 23.4
6.2 10.5 16.5 25.0
6.6 11.1 17.6 26.6
7.0 11.8 18.7 28.2
7.4 12.5 19.7 29.8
7.8 13.2 20.8 31.4
8.2 13.8 17.2 33.0

5
29.5
31.6
33.6
35.6
37.7
39.7
41.7

1 2 3 4
1.8 3.1 4.8 7.3
1.9 3.3 5.2 7.8
2.1 3.5 5.5 8.3
2.2 3.7 5.8 8.8
2.3 3.9 6.2 9.3
2.4 4.1 6.5 9.8
2.6 4.3 6.8 10.3

5
9.2
9.9

10.5
11.1
11.8
12.4
10.2

VEHICLE EMISION CONTROL INFORMATION DATE OF MANU.: LOCATED ON FRAME
DISPLACEMENT: 660 cc MA . BRAKE PWR.: 25kWENGINE FAMILY: 8JB5 .660AA A

TUNE UP SPECIFICATIONS (SEE PARTS MANUAL & MAINTENANCE MANUALFOR MORE DETAILS)
IDLE SPEED (IN NEUTRAL): 950 50 RPM AT NORMAL OPERATING TEMPERATURE)
SPARK PLUG GAP: .032”-.035” (0.8-0.9mm)

EMISSION CONTROL SYSTEM (or ECS): TWC, SFI, HO2S

VALVE LASH (COLD): IN. 0.18-0.23mm E . 0.30-0.35mm
NO OTHER ADJUSTMENTS NEEDED

FUEL: THIS VEHICLE IS CERTIFIED TO OPERATE ON UNLEADED GASOLINE.
DO NOT PUT GASOLINE CONTAINING MORE THAN 10 ETHANOL IN THIS VEHICL E

CO 400
HC NOx 13.4

LUBRICANT: SAE 10W-40 EPA:
CO 400
HC NOx 12.0

CARB:EMISSION STANDARDS (g/kW-hr)

THIS VEHICLE CONFORMS TO U.S. EPA & CALIFORNIA
REGULATIONS APPLICABLE TO 2008 MODEL YEAR NEW
OFF ROAD UTILITY VEHICLES

104dB

LWA

2.1 Engine Cover
Vehicles with Four Post ROPS

Serial No. All



TURF TRUCKSTER
7

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 306328 1 Cotter Pin, 3/32 x 3/4 in.

2 308090 9 Washer, 1/4
3 450452 2 Nut, M6-1 Hex Flange
4 450453 2 Nut, M8-1.25 Hex Flange
5 REF 1 Decal, Emission Gas Units
6 893541 1 Handold, Right Side
7 450541 10 Screw, M6-1 x 16 mm Hex Flange
8 452388 2 Screw, M8-1.25 x 20 mm Hex Flange
9 4139724 1 Decal, 104 dBa Noise CE Diesel Units Only

10 523085 1 Latch, Engine Cover
11 816401 1 Spring, Torsion
12 830784 1 Clevis Pin, 1/4 x 1-7/8 in.
13 2702199 1 Catch, Engine Latch
14 4139939 1 Insulation, Engine Cover
15 893632 4 Mount, Backrest
16 601937 2 Seat Base
17 893322 2 Backrest See 3.1, or See 4.1
18 2701223 1 Cover, Engine
19 302288 8 Screw, 1/4-20 x 1 in. Hex Head
20 840436 1 Lock, Engine Cover Optional, Required in Europe
21 309488 2 Washer Optional, Required in Europe
22 845234 1 Decal, Ground Speed Diesel Engines, 84090 and 84064
22 4147584 1 Decal, Ground Speed Gas Engine, MT 84067
22 845231 1 Decal, Ground Speed Gas Engine, AT84068
22 4147586 1 Decal,Ground Speed Gas Engine, MT 84069



TURF TRUCKSTER
8

1

2

2

3

4

4

5

6

6

6

7

7

77

8

8

8

8

9

9

9

10

11

16

16

12

13
14

15

15

1

REF
Engine
Cover

REF
Control
Console

! WARNING
This structure's
proctective capability
may be impaired by
structural damage,
overturn, or alteration.
If any of these
conditions occur, this
structure must be
replaced.

! WARNING

Use seat belt

3.1 Four Post ROPS Serial No. All



TURF TRUCKSTER
9

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4205580 1 Four Post ROPS

2 1 • Decal, ROPS Warning
3 800547 1 • Screw, M10-1.25 x 20 mm Hex Head
4 452410 6 • Screw, M12-1.75 x 30 mm Flange
5 450455 3 • Nut, M12-1.75 Hex Flange
6 4140269 2 • Seat Belt Assembly
7 N/S 2 • • Screw, 7/16-20 x 1 in. Hex Head
8 N/S 2 • • Flat Washer, 7/16
9 N/S 2 • • Nut, 7/16-20 Hex

10 841799 1 • Guard, Seat Belt
11 800930 4 • Screw, M8-1.25 x 16 mm Flange
12 450453 4 • Nut, M8-1.25 Hex Flange
13 450401 1 • Flat Washer, M10
14 450412 1 • Lockwasher, M10
15 893632 4 Support, Backrest See 2.1
16 800930 8 Screw, M8-1.25 x 16 mm Flange



TURF TRUCKSTER
10

1

2 

2 

3
4

4 

5 

6 
6 

6 

7 

7 

7 

7 

8 

8 

8 

8 

9 

9

9

10 

11

11 

11 

12 

13

13

REF 
Engine 
Cover 

REF 
Control 
Console 

PART NUMBER: 893146

4175340

Meets SAE: J1040 MAY94

Only to be used on Cushman truck models
with matching lower structure

The protection offered by this ROPS will be impaired if it has
been subjected to any modification or structural damage.
This ROPS must be replaced after a rollover. Seat belts must
be worn at all times.

Manufactured by JACOBSEN a Textron Company
11524 Wilmar Blvd. Charlotte NC 28273

! !WARNING

4.1 Upper ROPS
Optional Kit

Serial No. All



TURF TRUCKSTER
11

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 894761 1 Upper ROPS

2 4175340 1 • Decal, Warning and ROPS Cert.
3 844988 1 Foam, 1/2 in. Perforated ROPS
4 452411 6 Screw, M12-1.75 x 40 mm Flange
5 450455 3 Nut, M12-1.75 Hex Flange
6 4140269 2 Seat Belt Assembly
7 N/S 2 • Screw, 7/16-20 x 1 in. Hex Head
8 N/S 2 • Flat Washer, 7/16
9 N/S 2 • Nut, 7/16-20 Hex

10 841799 1 Guard, Seat Belt
11 800930 12 Screw, M8-1.25 x 16 mm Flange
12 450453 4 Nut, M8-1.25 Hex Flange
13 893632 4 Support, Backrest See 2.1



TURF TRUCKSTER
12

A

A C

CD

D

B

B

2

3

5

6

7

8

8

9

9

10
12

11

13

14

14

14

14

16

18

19

20

20

21

22

21

23

24

27

27

28

28

29

30

31 31

33
4

17

17

17

15

15

2526

26

34

37

38

39

39

40

35

44

36

43

41

43

32

1

41

42

Hand Throttle Panel

Ignition Switch Panel Throttle Pivot

Cable Routing
To Engine

Attach Pivot Link
in Bottom Hole

! !WARNING
Failure to follow this warning can cause severe

personal in ury or death.

This vehicle is designed and constructed for OFF-ROAD USE ONL .
Do not use this vehicle on any public roadway where automobiles
or other motor vehicles are present. Such use can be hazardous to
the operator and other drivers, passengers or bystanders.

29165G01

THIS UNIT IS NOT A MOTOR VEHICLE WITHIN THE
DEFINITION OF THE NATIONAL TRAFFIC MOTOR
VEHICLE SAFET ACT. IT IS NOT DESIGNED
OR MANUFACTURED FOR USE ON ROADS. STREETS
OR HIGHWA S, NOR IS IT APPROPRIATE FOR
SUCH USE. IT IS NOT MEANT TO BE LICENSED
AS A MOTOR VEHICLE

821071

NOTICE

STOP

2702014

844116

5.1 Throttle Control Serial No. All

All Views Rotated 90° for Clarity



TURF TRUCKSTER
13

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 841663 1 Panel, Floor Access

2 800943 10 Screw, #10-14 x 5/8 in. Self Tapping
3 894159 1 Pedal, Throttle
4 524633 2 Bolt, 5/16-18 x 1 in. Shoulder
5 524643 2 Bearing, Split
6 548911 2 Nut, 5/16-18 Flange
7 2703257.7 1 Bracket, Foot Throttle
8 452378 6 Screw, M6-1 x 20 mm Flange
9 450452 6 Nut, M6-1 Flange

10 843997 1 Bracket, Pedal Stop
11 843562 1 Mount, Channel
12 452695 1 Screw, M6-1 x 20 mm Self Tapping
13 830784 1 Clevis Pin, 1/4 x 1-7/8 in.
14 306328 4 Cotter Pin, 3/32 x 3/4 in.
15 843563 2 Plate, Pivot
16 843561 1 Link, Throttle Pivot
17 806714 3 Clevis Pin, 5/16 x 3/4 in.
18 844224 2 Roll Pin, 3/16 x 1-3/4 in.
19 515268 2 Bushing
20 844223 2 Spring, Torsion
21 2703683 1 Throttle Cable Diesel Vehicles, See 28.1
21 2703684 1 Throttle Cable Gas Vehicles, See 31.1
22 828049 1 Throttle, Hand
23 843607 1 Bushing, Throttle Cable
24 817104 1 Stop, Wire
25 111898 2 Clamp, Cable
26 800271 6 Screw, #10-24 x 1/2 in. Pan Head
27 120052 6 Lockwasher, #10
28 306531 6 Nut, #10-24 Hex
29 844116 1 Decal, Speed Control Panel
30 841264 1 Panel, Speed Control
31 830366 1 Switch, Horn
32 843581 1 Switch, Light
33 844130 1 Cable, Governor Control See 28.1 or See 32.1
34 827821 2 Knob
35 64205-081 4 Screw, M6-1 x 25 mm Truss Head
36 4168402 4 Nut, M6 Speed
37 2701850.7 1 Panel, Ignition Switch
38 2702014 1 Decal, Ignition Switch Panel
39 837295 1 Ignition Switch
40 837298 1 Spacer, 3/16 in.
41 29165G01 1 Decal, Off Road Use
42 2702012 1 Strap Nut, 1/4-20 x 2 in.
43 821071 1 Decal, Not Motor Vehicle Notice
44 800582 2 Screw, 1/4-10 x 3/4 in. Truss Head



TURF TRUCKSTER
14

1 2 

2 

3 

3 

4

4

5

6

7

8

9

9 
10

11

1213 

14 

15

16

17 

18 

19

20

21

22 

23 24 

25 
26 

27 
28

29 

30 

31 

32 

33
34 

35 

35

36

View Rotated for Clarity 

844177 

845185 

N 

R 

844179 

6.1 Control Console Serial No. All



TURF TRUCKSTER
15

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 2700796 1 Console Used on all, except 84064

1 2700797 1 Console, EC Used on 84064 Only
2 844177 1 • Decal, Aux. Transmission
3 844179 1 • Decal, Hydraulic Controls
4 845185 1 • Decal, EC Parking Brake
5 823118 1 Adapter, Straight Fitting ORB to JIC 37° Flare

6 894696 1 Valve, Hydraulic Selector
7 452392 2 Screw, M8-1.25 x 50 mm Flange
8 832798 1 Plate, Stop
9 450453 6 Nut, M8-1.25 Hex Flange

10 822419 1 Washer, 1-5/8 in. Diameter
11 443810 1 Nut, 3/8-16 Hex Jam
12 844582 1 Rod, Extension Handle
13 306388 1 Nut, 3/8-24 Hex Jam
14 548171 1 Knob
15 844051 1 Plate, Float Latch
16 800930 4 Screw, M8-1.25 x 16 mm Flange
17 886270 1 Valve, Hydraulic Lift Control Discard Decal included with Valve
18 843355 1 Mount, Lift Control Valve
19 316907 4 Screw, 1/4-20 x 2-3/4 in. Hex Head
20 306834 1 Screw, 3/8-16 x 3/4 in. Hex Head
21 548910 4 Nut, 1/4-20 Hex Flange
22 823225 1 Clevis Pin, 3/16 x 1 in.
23 308089 1 Flat Washer, #10
24 306463 1 Cotter Pin, 1/16 x 1/2 in.
25 839213 1 Connector, Valve
26 814079 1 Clevis Pin, 5/16 x 1-1/8 in.
27 103867 1 Flat Washer, 5/16
28 306328 1 Cotter Pin, 3/32 x 3/4 in.
29 843758 1 Handle, Lift Control Valve
30 452404 1 Screw, M10-1.5 x 70 mm Flange
31 825538 1 Spring, Compression
32 843759 1 Bushing, Lift Control Valve
33 450454 1 Nut, M10-1.5 Hex Flange
34 521144 1 Cover, Handle
35 351107 2 Fitting, -6 37° Flare x -6 ORB 90°

339897 1 • O-Ring, -6 ORB
36 828057 1 Fitting, -4 37° Flare x -4 ORB 90°



TURF TRUCKSTER
16

2

3

3

3

5

5

5 5

6

7

8

9
10

10

12

11

13

14

16
18

19

20

21

21

22
23

24

4

17 15 25

1

7.1 Parking Brake and High-Low Speed Control Serial No. All



TURF TRUCKSTER
17

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4202860 1 Lever, Parking Brake

2 845134 1 Bracket, Parking Brake Lever
3 452388 5 Screw, M8-1.25 x 20 mm Flange
4 452391 1 Screw, M8-1.25 x 40 mm Flange
5 450453 6 Nut, M8-1.25 Flange
6 845133 1 Cable, Parking Brake
7 450377 1 Nut, M6-1 Staytite
8 827182 1 Pulley, 3 in. Cable
9 843359 1 Bushing, Pulley

10 809152 2 Flat Washer, 5/16 x 1-3/16 in.
11 843356 1 Equalizer, Parking Brake
12 800446 1 Locknut, 5/16-24
13 4252990 1 Bracket, Parking Brake Cables
14 452398 2 Screw, M10-1.5 x 20 mm Flange
15 450454 2 Nut, M10-1.5 Flange
16 4252991 2 Parking Brake Cables See 44.1
17 893067 1 Cable, High - Low Speed Control
18 452378 1 Screw, M6-1 x 12 mm Flange
19 450452 1 Nut, M6-1 Flange
20 837043 1 Bracket, High - Low Cable

21 2702244 2 Nut, #10-32 Hex Apply Locktite® 242
22 806703 1 Clevis Pin, 5/16 x 31/32 in.
23 306328 1 Cotter Pin, 9/32 x 3/4 in.
24 320107 1 Cable Tie, 7-1/2 in.
25 103867 1 Flat Washer, 5/16



TURF TRUCKSTER
18

AA

Tube Routing

Pedal Mounting
View Rotated 90 Degrees for Clarity

Left Frame Rail

Route both hoses through
opening in front clip

Route front brake
tube through opening

in front clip

Route rear brake
tube under floor

access panel

Lower
ROPS

2

3

5
6

6

7

7

8

9

10
12

11

13

1416

16 16

16

18

19

20

21

22

22

23

24

27
28

29

29

30

34
33

32

31

4

17

17

15

25
26

1

8.1 Brake Pedal Serial No. All



TURF TRUCKSTER
19

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4255150 1 Bracket, Master Cylinder

2 892921 1 Pedal, Brake
3 840726 1 Bearing, Brake Pivot
4 840725 1 Tube, Brake Pivot
5 842935 1 Tab, Locking
6 452388 2 Screw, M8-1.25 x 20 mm Flange
7 450453 2 Nut, M8-1.25 Flange
8 4304935 1 Master Cylinder
9 800930 2 Screw, M8-1.25 x 16 mm Flange

10 894167 1 Rod, Brake
11 806714 1 Clevis Pin, 5/16 x 15/16 in.
12 103867 1 Flat Washer, 5/16
13 306328 1 Cotter Pin, 3/32 x 3/4 in.
14 894456 1 Reservoir, Brake Fluid

894456 1 • Reservior
826006 1 • Electrical Connector, 2 Wire
825886 2 • Terminal, 1/4 L Male

15 800934 2 Screw, M6-1 x 16 mm Flange
16 830930 4 Clamp, Hose
17 4194500 2 Hose, 5/16 x 18 in. Brake
18 810152 1 Pad, Pedal
19 894308 1 Switch, Brake Micro
20 450410 2 Screw, M3-0.5 x 20 mm Pan Head
21 452424 2 Nut, M3-0.5 Hex
22 452398 7 Screw, M10-1.5 x 20 mm Flange
23 843021 1 Tube, Front Brake
24 4194421 1 Tube, Rear Brake
25 842103 1 Union, M10-1
26 4194420 1 Tube, Rear Brake Line
27 809137 1 Clip, Brake Line
28 841844 1 Rear Brake Hose See 44.1
29 810435 2 Clamp, Brake Tube
30 450454 1 Nut, M10-1.5 Flange
31 4244442 1 Bracket, Reservoir / Horn See 42.1 and 43.1
32 841842 1 Tee, M10-1.0 Flare Union See 19.1
33 812445 1 Clamp, Tube
34 800943 1 Screw, #10-14 x 5/8 in. Self Tapping



TURF TRUCKSTER
20

View Rotated 90 Degrees for Clarity

View Rotated 90 Degrees for Clarity

Lower
ROPS

A

A

A

2

3

56 7

8
9 10

12 11

13

14
23

16

12

18

19

20

21

22

4

17

15

1

Cable Routing

Gas Units Diesel Units

24

25
Diesel
Units

9.1 Clutch Pedal Linkage Serial No. 84090 All
Serial No. 84064 All
Serial No. 84067 All
Serial No. 84069 All



TURF TRUCKSTER
21

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 892933 1 Pedal, Clutch

2 840726 1 Bearing, Brake Pivot
3 844611 1 Spring, Torsion
4 840725 1 Tube, Pedal Pivot
5 842935 1 Tab, Locking
6 452388 1 Screw, M8-1.25 x 20 mm Flange
7 450453 1 Nut, M8-1.25 Flange
8 894308 1 Switch, Clutch Micro
9 450510 2 Screw, M3-0.5 x 20 mm Pan Head

10 452424 2 Nut, M3-0.5 Flange
11 4192281 1 Cable, Clutch Diesel Units
11 895013 1 Cable, Clutch Gas Units
12 844202 2 Washer, Slotted
13 806703 1 Clevis Pin, 5/16 x 31/32 in.
14 306328 1 Cotter Pin, 3/32 x 3/4 in.
15 810152 1 Pad, Pedal
16 842010 1 Bushing, Clutch Release Arm Diesel Units Only
17 833273 1 Bushing Diesel Units Only
18 450377 1 Nut, M6-1 Nylock Diesel Units Only
19 23266-85002 1 Arm, Clutch Release Diesel Units Only
20 01550-08353 1 Screw Diesel Units Only
21 2703002 1 Nut Diesel Units Only
22 4209665 1 Rear Alternator Bracket Diesel Units Only, See 26.1
23 103867 1 Flat Washer
24 2700757 1 Clamp, 1-7/16 I.D. Diesel Units Only
25 452695 1 Screw, M6-1 x 20 mm Taptite Diesel Units Only



TURF TRUCKSTER
22

A

A
B

B

2

3

5

6

7

8

9
10

12

11

13

14

16

16

18

19

19

20

20

21 22

37

23

34

8

35

1

27

28

29 30

Shifter Mounting and Cable Routing
View Rotated 90 Degrees for Clarity

31
31

33

4

17

24

15

25
36

26

32

32

Diesel Unit Cable Attachment

10.1 Manual Transmission Shifter Linkage
Diesel Units

Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
23

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 800582 4 Screw, 1/4-20 x 3/4 in. Truss Head Diesel Units

2 2703956.7 1 Mount, Shifter
3 2703953 1 Selector, Gear
4 842773 1 Rod End, 1/2-20
5 308091 1 Flat Washer, 1/2
6 311763 1 Screw, 1/2-20 x 2-1/4 in. Hex Head
7 843679 1 Plate, Wear
8 452692 4 Screw, M6-1 x 12 mm Self Tap
9 604174 1 Flat Washer, 3/8 in.

10 843614 1 Spring, Torsion
11 843685 1 Bushing, Spring
12 2703951 1 Tab, Locating
13 452401 1 Screw, M10-1.5 x 40 mm Flange
14 450454 1 Nut, M10-1.5 Flange
15 894179 1 Cable, Shifter Diesel Units
16 842774 2 Ball Joint, 1/4-28
17 816307 1 Flat Washer, 1/4
18 306397 1 Nut, 1/4-28 Hex
19 843724 2 Clamp, Cable
20 452695 4 Screw, M6-1 x 20 mm Self Tap
21 300977 1 Screw, 1/4-28 x 5/8 in. Hex Head
22 306396 2 Lockwasher, 1/4
23 308090 1 Flat Washer, 1/4
24 894179 1 Cable, Shifter
25 2702696 1 Boot, Control Lever
26 2702695 1 Knob, Shifter
27 548175 3 Flat Washer, 1/4 x 1-1/4 in.
28 308090 1 Flat Washer, 1/4
29 843778 1 Connector, Shift Cable
30 2703707 1 Connector, Shift Cable
31 103867 2 Flat Washer, 5/16
32 821164 2 Hair Pin
33 2703964.7 1 Panel, Right Side Dash
34 843792 1 Plate, Shifter Boot
35 4168402 4 Nut, M6-1 Speed
36 2703931.7 1 Ring, Boot Hold Down
37 452695 4 Screw, M6-1 x 20 mm Self Tap



TURF TRUCKSTER
24

A

B

B

2

3

5
6

7

8

9
10

12

11

13

14

16

16

18

22

22

19

19

20

20

21

22

34

17

31

8

32

23

27

28

Shifter Mounting and Cable Routing
View Rotated 90 Degrees for Clarity

30

4

17

24

15

15

25
33

26

A

35

29

1

Gas Unit Cable Attachment

11.1 Manual Transmission Shifter Linkage
Gas Units

Serial No. 84067 All
Serial No. 84069 All



TURF TRUCKSTER
25

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4146819 1 Retaining Ring M6

2 4142630 1 Mount, Shifter
3 4142627 1 Selector, Gear
4 842773 1 Rod End, 1/2-20
5 308091 1 Flat Washer, 1/2
6 311763 1 Screw, 1/2-20 x 2-1/4” Hex Head
7 843679 1 Plate, Wear
8 452692 4 Screw, M6-1 x 12 mm Self Tap
9 604174 1 Flat Washer, 3/8”

10 843614 1 Spring, Torsion
11 843685 1 Bushing, Spring
12 2703951 1 Tab, Locating
13 452401 1 Screw, M10-1.5 x 40 mm Flange
14 450454 1 Nut, M10-1.5 Flange
15 2701273 2 Cable, Shifter
16 842774 2 Ball Joint, 1/4-28
17 816307 2 Flat Washer, 1/4
18 306397 1 Nut, 1/4-28 Hex
19 843724 2 Clamp, Cable
20 452695 4 Screw, M6-1 x 20 mm Self Tap
21 300977 1 Screw, 1/4-28 x 5/8” Hex Head
22 306396 3 Lockwasher, 1/4
23 800582 4 Screw, 1/4-20 x 3/4” Truss Head
24 4146818 1 Retaining Ring M5
25 2702696 1 Boot, Control Lever
26 4140431 1 Knob, Shifter
27 548175 3 Flat Washer, 1/4 x 1-1/4”
28 308090 1 Flat Washer, 1/4
29 4142796 1 Connector, Shift Cable
30 2703964.7 1 Panel, Right Side Dash
31 843792 1 Plate, Shifter Boot
32 4168402 4 Nut, M6-1 Speed
33 2703931.7 1 Ring, Boot Hold Down
34 452695 4 Screw, M6-1 x 20 mm Self Tap
35 2701371 1 Connector, Shift Cable



TURF TRUCKSTER

12.1 Automatic Transmission Shifter
26

1

2

3
4

5

6

8
9

10

11

11
13

12

Item Part No. Qty. Description

1 103867 2 Flat Washer, 5/16

2 302030 1 Screw, 1/4-20 x 1-1/4 in.
3 306375 1 Nut, 1/4-20 Hex
4 306396 1 Lockwasher, 1/4
5 64205-081 4 Screw, M6-1 x 25 mm Truss Head
6 821164 2 Hair Pin, 1/4 x 1-1/8 in.
7 842740 1 Lever, Shifter
8 845345.7 1 Bracket, Shifter Cable Mount
9 4252971 1 Shifter with Cable

10 894508 1 • Cable, Shifter
11 892164 1 • Kit, Cable Mounting Hardware
12 4252970 1 • Handle, Shifter
13 4168402 4 Nut, M6-1 Speed
Serial No. 84068 All
> Change from previous revision

1
6

7

11

11
11

Serial Numbers/Notes



TURF TRUCKSTER

13.1 Automatic Transmission Oil Cooler
1 

2 

2 

2 

3

3 

5

5

6 

6
6

6
6

7

7
6

Item Part No. Qty. Description

1 838340 1 Oil Cooler

2 800789 1 Kit, Oil Cooler Mounting
3 826590 AR Hose, 5/16 I.D. 2
4 821893 AR Trim, Push On N
5 809231 2 Grommet
6 825624 8 Hose Clamp
7 4257811 2 Union, 5/16” Fuel Line
Serial No. 84068 All
27

> Change from previous revision

Serial Numbers/Notes

5 Foot Length, Cut as required.
ot Shown



TURF TRUCKSTER
28

1

9

9

9

9

9

10

10

10

10

10

10

15

3
24

2

6

8

7

4

5

10

9

9

11
12

13

14

16

17

18

19

20

21

22

23

9

9

13

9

A

A

14.1 Frame Attachments Serial No. All



TURF TRUCKSTER
29

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Front Suspension See 17.1, 18.1 and 19.1

2 452415 8 Screw, M12-1.75 x 80 mm Flange
3 450455 8 Nut, M12-1.75 Hex Flange
4 4243009 2 Wheel and Tire, Straight Rib

4243005 1 • Rim, 10.00 x 7 in. Five Bolt 3.94 in. Bolt Circle
4243004 1 • Tire, 20 x 10.00 - 10 Straight Rib
360111 1 • Valve Stem

5 800909 10 Nut, M12-1.5 Wheel Lug
6 REF 1 Panel, Console See 6.1
7 800026 7 Screw, 1/4-20 Truss Head
8 4179842 1 Cover, Left Side Engine
9 452398 18 Screw, M10-1.5 x 20 mm Flange

10 450454 18 Nut, M10-1.5 Hex Flange
11 893488 1 Fender, Right Side
12 893487 1 Fender, Left Side
13 452399 2 Screw, M10-1.5 x 25 mm Flange
14 893602 1 Stop and Tail Light

822049 1 • Bulb, No. 1157
312288 2 • Lens, Screw
829099 1 • Lens and Gasket Includes License Illuminator Lens

15 548910 2 Nut, 1/4-20 Serrated Flange
16 894313 1 Harness, Taillight Wire
17 4117153.7 1 Support, Fuel Tank
18 800177 1 Screw, 5/16-18 x 3/4 in. Truss
19 548911 1 Nut, 5/16-18 Hex Flange
20 800930 1 Screw, M8-1.25 x 16 mm Flange
21 450453 1 Nut, M8-1.25 Hex Flange
22 REF 1 Radiator Support
23 REF 1 Frame, Lower ROPS and Platform See 15.1
24 809180 8 Washer, 1/2 x 1-1/8 in.



TURF TRUCKSTERV
30

A

C

C

A

B

B

D

D

2

5

5

5

6

6
7

7

7

7

17

17

8

8

9

9

9

10

10

11

18

12

19

19

Gas Engine and
Transmission Mounts

20
21

26

13

14

4

4

15

16

29

29

1

3

6

6

13

7

7

7

12

5

9

7

22

27

23

24

25

90 KG
680 KG

2703961

15.1 Frame, Lower ROPS and Platform Serial No. All



TURF TRUCKSTER
31

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 N/S 1 Frame, Main 4 Wheel Standard Frame, Painted Black

1 N/S 1 Frame, Galvanized Main 4 Wheel Optional Galvanized Frame
2 893145.7 1 ROPS, Lower
3 4280519 1 Platform, Truckster Standard Platform, Painted Black
3 893199G02 1 Platform, Galvanized Truckster Optional Galvanized Platform
4 893525G01 2 Support, Platform
5 452406 6 Screw, M10-1.5 x 90 mm Flange Grade 8.8
6 452398 5 Screw, M10-1.5 x 20 mm Flange Grade 8.8
7 450454 20 Nut, M10-1.5 Hex Flange
8 450455 8 Nut, M12-1.75 Hex Flange
9 452410 12 Screw, M12-1.75 x 30 mm Flange

10 309067 2 Lockwasher, 1/2 Shakeproof
11 452405 3 Screw, M10-1.5 x 80 mm Flange
12 894581 1 Mount, Left Side Diesel Engine Diesel Units
12 894998.7 1 Mount, Left Side Gas Engine Gas Units
13 894582 1 Mount, Right Side Diesel Engine Diesel Units
13 2701697 1 Mount, Right Side Gas Engine Gas Units
14 842870 1 Angle, Support
15 844647G01 1 Angle, Hold Down
16 452403 4 Screw, M10-1.5 x 60 mm Flange
17 452402 6 Screw, M10-1.5 x 50 mm Flange
18 2703294.7 1 Guard, Hydraulic Tank
19 4174281 1 Transmission Mount Diesel Units

19 4179803 1 Transmission Mount Gas Units

20 452389 4 Screw, M8-1.25 x 25 mm Flange
21 450453 4 Nut, M8-1.25 Flange
22 4185540 1 Bracket, Fuel System Diesel Units Only
23 829997 1 Grommet
24 452378 2 Screw, M6-1 x 20 mm Hex Flange Diesel Units Only
25 450452 2 Nut, M6-1 Hex Flange Diesel Units Only
26 882971 2 Pin, Box Pivot
27 4261091 1 Bracket, ECU Mounting Gas Units Only
28 821893 4 INTRIM Push-On Black .2 ED Not Shown
29 2703961 1 Decal, Hitch Capacity



TURF TRUCKSTER
32

2
3

5

5

6

7

8

9

10

12

12

11

13

13

14

14

16

Gas Units
Diesel Units

16

18

19

19

20

23

23

24

25

4

17

17

15

21 / 22

1

16.1 Rear Axle Serial No. All



TURF TRUCKSTER
33

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 894825 1 11.16:1 Rear Differential Assembly 84090, 84064 and 84069, See 44.1

1 894826 1 14.21:1 Rear Differential Assembly 84067 and 84068, See 44.1
2 800198 1 Locknut, 1/2-20
3 809180 1 Flat Washer, 1/2
4 893862 2 Spring, Leaf
5 843238 2 • Bushing, Nylatron
6 893613 2 Upstop
7 813850 2 Bumper, Travel Limiting
8 887187 4 U-Bolt, 2 x 5-1/4 in.
9 444730 8 Nut, 7/16-14

10 800909 10 Nut, M12-1.5 Wheel Lug
11 4243008 2 Wheel and Tire, Ultra Chevron

4243003 1 • Tire, 24 x 13-12 4 Ply
4243002 1 • Tire, 24 x 13-12 6 Ply Optional Tire
4243006 1 • Rim, 12 x 10.50
360111 1 • Stem, Valve

12 311398 6 Screw, 1/2-13 x 3-1/2 in. Hex Head
13 800602 6 Nut, 1/2-13 Nylon Insert
14 843876 4 Shackle, Rear Spring
15 843238 2 Bushing, Nylatron
16 807332 2 Shock Absorber
17 823621 4 Bushing
18 825500 4 Washer, 7/16 Cupped
19 800294 4 Locknut, 7/16-14 Center
20 311396 2 Screw, 7/16-14 x 2-1/4 in. Hex Head
21 4174288 1 Driveshaft, Complete Diesel Engine
21 4144334 1 Driveshaft, Complete Gas Engine, MT
21 4140071 1 Driveshaft, Complete Gas Engine, AT
22 4174287 1 • Shaft, Drive Diesel Engine
22 4144345 1 • Shaft, Drive Gas Engine, MT
22 4140067 1 • Shaft, Drive Gas Engine, AT
23 554663 2 • Cross and Bearing Kit Includes Grease Fitting
24 4140069 1 • Yoke, Differential
25 4140075 1 • Yoke, Transmission Diesel Engine
25 4140072 1 • Yoke, Transmission Gas Engine



TURF TRUCKSTER
34

2

2

3

5

5

6

6

7

7

8

9

10

12

12

11

11

13

13

14

14

16

16

18

18

19

19

19

19

19

19

19

19

20

20

20

20

20

20

21

22

21

24

27
28

4

17

17

15

15

25
25

27

1

23

22

22

22

22

22

22

22

28

8

9
10

26 26

26
29

29

26

17.1 Front Control Arms Serial No. All



TURF TRUCKSTER
35

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4120138 1 Frame, 4 Wheel Steering

2 893266 2 Upper Control Arm
3 893233 1 Left Side Lower Control Arm
4 893234 1 Right Side Lower Control Arm
5 844148 2 Upper Ball Joint
6 N/S 1 • Boot
7 N/S 1 • Boot Retainer
8 N/S 4 • Screw, 5/16-24 x 1 in. Hex Head Black Oxide Finish, Grade 8
9 N/S 4 • Lockwasher, 5/16 Black Oxide Finish

10 471221 1 • Grease Fitting, 1/4-28 90°
11 306839 1 • Nut, 5/8-18 Slotted Hex
12 460030 1 • Cotter Pin, 1/8 x 1-1/4 in.
13 400022 8 Nut, 5/16-24 Hex Flange Lock
14 841429 2 Lower Ball Joint
15 N/S 1 • Boot
16 800861 1 • Nut, 9/16-18 Slotted Hex
17 460030 1 • Cotter Pin, 1/8 x 1-1/4 in.
18 548224 1 • Grease Fitting, 1/4-28 Straight Special Drive Thread
19 841167 8 Bushing, Silentbloc
20 450382 8 Nut, M16-2 Locking Insert
21 450077 4 Bolt, M16-2 x 90 mm Hex Head Grade 8.8
22 450393 8 Washer, M16
23 894573 1 Knuckle, Left Side Steering
24 894574 1 Knuckle, Right Side Steering
25 841630 2 Trunnion, Control Arm
26 800945 4 Bolt, M12-1.75 x 60 mm Hex Head Grade 10.9

27 841738 AR Shim, .024 in. Thick
Add or remove shims as required to
adjust CASTER angle.

28 841737 AR Shim, .060 in. Thick
Add or remove shims as required to
adjust CAMBER angle.

29 810437 2 Clamp



TURF TRUCKSTER
36

A

A

B

B

2

3
5

5

6

6

7

7

8
9

10

10

12

12

11

11

13

13

14

14

16

16

16

18

18
19

19

20

20

21

21

2223

4

17

17

17

17

15

15

1

18.1 Steering Linkage Serial No. All



TURF TRUCKSTER
37

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 841255 1 Steering Gear

2 305134 1 • Nut, 7/8-14 Hex Jam
3 308008 1 • Lockwasher, 7/8
4 841336 1 Arm, Pitman
5 894635 2 Strut Assembly
6 452413 4 Screw, M12-1.75 x 60 mm Hex Flange
7 450455 4 Nut, M12-1.75 Hex Flange
8 311392 3 Screw, 7/16-14 x 2” Hex Head
9 303269 3 Lockwasher, 7/16

10 887750 2 End, Left Hand Thread Tie Rod
11 816586 1 • Retainer, Grease
12 306825 1 • Nut, 7/16-20 Castle
13 887512 2 End, Right Hand Thread Tie Rod
14 816586 1 • Retainer, Grease
15 306825 1 • Nut, 7/16-20 Castle
16 304636 4 Cotter Pin, 1/8 x 1-1/8”
17 831405 4 Grease Fitting
18 841404 2 Tie Rod
19 800485 2 Nut, 9/16-18 Left Hand Thread Jam
20 302944 2 Nut, 9/16-18 Right Hand Thread Jam
21 813850 2 Bumper, Travel Limiting
22 842033 1 Plate, Skid
23 452408 6 Screw, M12-1.75 x 20 mm



TURF TRUCKSTER
38

A

A

2

2

3

3

5

6

7

7

8

8

9

9

10

10

12

11

11

13

14

14

16

18

18

19

19

20

20

14

14

22

22

21

21

4

4

17

15

1

1

19.1 Front Brakes Serial No. All



TURF TRUCKSTER
39

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 2702257.7 2 Front Hub Includes cup portion of Items 3 & 4

2 800908 4 • Bolt, M12-1.5 x 42 mm Wheel
3 500534 2 Outer Bearing Cup and Cone
4 500596 2 Inner Bearing CUp and Cone
5 2702217 1 Tube, Left Front Brake
6 841839 1 Tube, Right Front Brake
7 817928 2 Seal, Grease
8 2702247 2 Nut, 3/4-16 Castle
9 304636 2 Cotter Pin, 1/8 x 1-1/8 in.

10 817250 2 Cap, Grease
11 841430 2 Brake Drum
12 893585 1 Front Left Side Brake Assembly

894930 1 • Kit, Brake Cylinder Replacement of Cylinder
2701253 1 • Kit, Brake Shoe Includes Left and Right sides
894933 1 • Kit, Left Side Spring
894935 1 • Kit, Left Side Adjuster Repair

13 893586 1 Front Right Side Brake Assembly
894930 1 • Kit, Brake Cylinder Replacement of Cylinder

2701253 1 • Kit, Brake Shoe Includes Left and Right sides
894934 1 • Kit, Right Side Spring
894936 1 • Kit, Right Side Adjuster Repair

14 452398 10 Screw, M10-1.5 x 20 mm Hex Flange Grade 8.8
15 841842 1 Tee, M10-1.0 Flare Union
16 843418 1 Clamp, Tee
17 452692 1 Screw, M6-1.0 x 12 mm Taptite
18 841841 2 Hose, Brake
19 2703081 2 Protector, Brake Hose
20 842104 2 Bracket, Brake Tube
21 810437 2 Clamp, Hose
22 809137 2 Clip, Brake Hose Retaining



TURF TRUCKSTER
40

Lower
ROPS

Power Steering Hose Routing

2
3

5

6

6

7

7
8 9

10

12

11

14

16

18

19

20

21
22

23 / 24

25

4

17

15

15
13

1

20.1 Steering Column Serial No. All



TURF TRUCKSTER
41

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 893571 1 Tube, Steering Mount

2 800930 4 Screw, M8-1.25 x 16 mm Flange
3 306799 4 Lockwasher, 5/16 External Tooth
4 450453 4 Nut, M8-1.25 Flange
5 893344 1 Shaft, Steering

887259 2 Bearing Assembly
6 828590 1 • Housing, Bearing
7 808060 1 • Bearing, Needle
8 819923 2 Collar, Foam
9 2700453 1 Cover, Steering Tube

10 892228 1 Steering Wheel
11 450457 1 Nut, M16-2 Flange
12 840017 1 Cover, Steering Wheel
13 841255 1 Gear, Steering See 18.1
14 843767 1 Hose, Power Steering Pressure
15 111838 2 • O-Ring
16 843768 1 Hose, Power Steering Return
17 111838 1 • O-Ring
18 840222 1 Hose, Formed
19 830930 2 Clamp, Hose
20 450739 1 Screw, M10-1.5 x 30 mm Socket
21 800943 1 Screw, #10-14 x 5/8 in. Self Tapping
22 809092 2 Clamp, Tube
23 320107 3 Cable Tie, 7-1/2 in. Secure hoses together
24 823549 4 Cable Tie, 15-1/2 in. Secure Hoses to Frame
25 4216305 1 Power Steering Pump with Reservoir See 26.1, or 27.1



TURF TRUCKSTER
42

6

6

7

8

8

9

10

12

11

14

16

18

20

21

21

21

23

23

24

28
29

30

30

30

30

30

30

31

33

15

25
34

37

38

39

39

35

36

32

840754

009034880

2

19

1

3
4

5

13

17

21.1 Diesel Radiator Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
43

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 843862 AR Tube, 1/4 in. I.D. Clear Vinyl 10 Foot Length, Cut to 12 in.

2 835805 AR Hose, Radiator Overflow
3 452006 2 Flat Washer, 5/16
4 446134 2 Lockwasher, 5/16
5 443106 2 Nut, 5/16-18 Hex
6 450452 6 Nut, M6-1 Hex Flange
7 450541 4 Screw, M6-1 x 16 mm Hex Flange
8 452378 6 Screw, M6-1 x 20 mm Hex Flange
9 4176887 1 Fan, 12 in. Hi-Perf Puller

10 600992 1 Panel, Shroud
11 4238927 1 Frame, Radiator
12 601592 1 Radiator
13 400184 2 Screw, 5/16-18 x 3/4” Hex Head
14 4177253 1 Shroud, 12 in. Fan
15 800177 4 Screw, 5/16-18 x 3/4 in.
16 831846 4 Nut, Isolation
17 4238925 1 Bracket, Radiator Bottle
18 833512 2 Seal, Radiator Foam
19 553926 1 Overflow Bottle
20 4175402 1 Screen, Right Side
21 450453 3 Nut, M8-1.25 Hex Flange
22 4179800 1 Harness, Oil Cooler Fan Wiring Not Shown, See 55.1
23 452388 2 Screw, M8-1.25 x 20 mm Hex Flange
24 452395 1 Screw, M8-1.25 x 80 mm Hex Flange
25 452398 2 Screw, M10-1.5 x 20 mm Hex Flange
26 4179801 1 Harness, Radiator Fan Wiring Not Shown, See 55.1
27 4174321 1 Harness, Kubota Engine Wiring Not Shown, See 55.1
28 800146 1 Screw, #10 x 3/4 Thread Cutting
29 4221100 1 Relay, 12V 70A
30 820889 6 Clamp, Hose
31 009034880 1 Decal, Fan Warning
32 4140090 1 Foam 1.25 x 1.00 x 13.50
33 4174820 1 Hose, Upper Radiator
34 4174660 1 Hose, Upper
35 4174563 1 Hose, Lower Radiator
36 894348 1 Tube, Fan Switch
37 17680-50F70 1 Switch, Fan
38 825884 2 Clamp, Hose
39 840754 1 Decal, Radiator Pressure Warning



TURF TRUCKSTER
44

2

32

6

7

8

9

10

12

11

14

16

18

19

20

21

21
22

23

24

27
28
2930

30

30

31

33

35

15

25

26

34

37

39

38

36

1

40
41

42

43

3
4

5

13

17

22.1 Gas Radiator Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
45

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 843862 AR Tube, 1/4 in. I.D. Clear Vinyl 10 Foot Length, Cut to 12”

2 835805 AR Hose, Radiator Overflow
3 452006 2 Flat Washer, 5/16
4 446134 2 Lockwasher, 5/16
5 443106 2 Nut, 5/16-18 Hex
6 450452 4 Nut, M6-1 Hex Flange
7 450541 4 Screw, M6-1 x 16 mm Hex Flange
8 452378 4 Screw, M6-1 x 20 mm Hex Flange
9 4115033 1 Fan, 13 in. Radiator

10 4241843 1 Panel, Fan Mounting
11 4238927 1 Frame, Radiator
12 601592 1 Radiator
13 400184 2 Screw, 5/16-18 x 3/4” Hex Head
14 845224 1 Cap, 1/4 x 1 in.
15 800177 4 Screw, 5/16-18 x 3/4 in.
16 831846 4 Nut, Isolation
17 4238925 1 Bracket, Radiator Bottle
18 833512 2 Seal, Radiator Foam
19 553926 1 Overflow Bottle
20 4175402 1 Screen, Right Side
21 450453 2 Nut, M8-1.25 Hex Flange
22 843857 1 Sender, Temperature
23 452388 2 Screw, M8-1.25 x 20 mm Hex Flange
24 452395 1 Screw, M8-1.25 x 80 mm Hex Flange
25 452398 2 Screw, M10-1.5 x 20 mm Hex Flange

● 26 4120076 1 Cap, Water Thermostat
● 27 4148206 1 Thermostat, 88° C

28 2701442 1 Housing, Temperature Sender
29 2701513 1 Gasket, Thermostat
30 820889 4 Clamp, Hose
31 2701108 2 Clamp, Hose
32 4140090 1 Foam, 1-1/4 x 1 x 13 in.
33 11391G4 1 Clamp, 1/4 to 5/8 in. Worm Drive
34 4139442 1 Hose, Upper
35 4115400 1 Hose, Lower Radiator
36 833715 1 Plug, Tube
37 452392 2 Screw, M8-1.25 x 50 mm Flange
38 009034880 1 Decal, Fan Warning
39 840754 1 Decal, Radiator Pressure Warning
40 832033 1 Clamp, Hose

● 41 4148150 1 Sensor, Water Temperature
42 548910 2 Nut, 1/4-20 Hex Flange
43 548827 2 Screw, 1/4-20 x 1/2 in. Hex Flange



TURF TRUCKSTER
46

2

3

5

5

5

6

6

7

7

8

8

8

9

9

10

10

12

11

11

11

16

22

23

28

30

30

31

33

4

4

17

15

25

24

34

32
1818

19

5

1

13
14

21

29

26

26

27

27

10

20

23.1 Diesel Engine and Transmission Mounting Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
47

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Engine and Clutch See 26.1

2 4192125 1 Frame, Engine Mount

3 REF 1 Mount, Engine See 14.1, Left shown, right similar
4 306836 2 Screw, 3/8-16 x 2-1/4 in. Hex Head
5 306981 6 Flat Washer, 3/8
6 841885 2 Mount, Engine Isolation
7 809174 2 Washer, Isolator
8 120177 4 Lockwasher, 3/8
9 306562 2 Nut, 3/8-16 Hex

10 452388 6 Screw, M8-1.25 x 20 mm Flange
11 450453 12 Nut, M8-1.25 Flange
12 452389 8 Screw, M8-1.25 x 25 mm Flange
13 825884 1 Clamp
14 400108 1 Screw, 1/4-20 x 1” Hex Head
15 452004 1 Flat Washer, 1/4
16 4174285 1 Bracket, Air FIlter Mount
17 548849 2 Screw, 3/8-16 x 4-3/4 in. Hex Head
18 450412 2 Lockwasher, M10
19 800571 1 Nut, M10-1.25 Hex

20 4191140 1 Bracket, Muffler

21 4174286 1 Cover, Starter Hole
22 894066 1 Transmission, Suzuki MT5 Includes Clutch Disc and Cover
23 11741-85200 1 • Support, Transmission
24 08310-00103 1 • Nut
25 11710-77100 1 • Bracket, Rear Mount
26 452390 3 Screw, M8-1.25 x 30 mm Flange
27 842961 2 Sleeve, Alignment
28 4173062 1 Adapter, Transmission
29 838602 2 Screw, M10-1.5 x 50 mm Hex Head
30 452393 5 Screw, M8-1.25 x 60 mm Flange
31 303269 2 Lockwasher, 7/16
32 4174281 1 Mount, Transmission See 14.1
33 800949 1 Screw, M10-1.25 x 50 mm Socket
34 800948 1 Screw, M10-1.25 x 35 mm Socket



TURF TRUCKSTER
48

1

2

3

4

5

6

7

7

8

9

10

10

11

12

13

13

14

15

16

16

16

17
29

29

29

17

17

18

19

20 21

21 21

22

22
22

23
24

25

26

28

27

24.1 Gas Engine and MT Mounting Serial No. 84067 All
Serial No. 84069 All



TURF TRUCKSTER
49

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Engine Assembly See 27.1

2 N/S 1 Manual Transmission Order with engine
3 4140899 1 Plate, Clutch Housing
4 4251250 1 Clutch Disc and Pressure Plate Set
5 N/S 1 • Pressure Plate
6 2702547 6 Screw, M8-1.25 x 16 mm Lockwasher
7 2702688 2 Stud, M10-1.25 x 65 mm
8 2702687 1 Screw, M10-1.25 x 75 mm Flange
9 2702686 1 Screw, M10-1.25 x 55 mm Flange

10 2702690 2 Alignment Pins
11 4148360 1 Starter, Manual Transmission
12 2702470 2 Screw, M8-1.25 x 30 mm Hex Flange
13 2702689 2 Nut, M10-1.25 Hex Flange
14 4233440 2 Cover, Belt
15 4235369 1 Standoff, M6-1 x 25 mm
16 450169 3 Screw, M6-1 x 14 mm Hex Head
17 306396 3 Lockwasher, M6
18 894998.7 1 Left Engine Mount See 14.1
19 2701697 1 Right Engine Mount See 14.1
20 4179803 1 Transmission Mount See 14.1
21 452405 3 Screw, M10-1.5 x 80 mm Flange
22 450454 3 Nut, M10-1.5 Hex Flange
23 4148391 1 Switch, Reverse
24 4148082 1 O-Ring
25 4142772 1 Bracket, Cable Mounting
26 4203381 1 Cover, Vent Hole

27 4203360 1 Seal
Cut into two pieces. One 4-1/2 in.
(114 mm), one 2-1/4 in. (57 mm)

28 452389 1 Screw, M8-1.25 x 25 mm Hex Flange
29 308090 3 Flat Washer, 1/4



TURF TRUCKSTER
50

13

18
19

20

21

21
21

22

22

22

3

2

7

7

10
10

11
12

9

8

4

5

23

24

25

6

1

14

15

16

26

26

26

16

16

17

17

17

25.1 Gas Engine and AT Mounting Serial No. 84068 All



TURF TRUCKSTER
51

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Engine Assembly See 27.1

2 4148212 1 Automatic Transmission
3 4140900 1 Plate, Transmission Housing
4 4148213 1 Torque Converter
5 4120097 1 Plate, Drive
6 4148065 6 Screw, M8-1.25 x 9.5 mm Flange
7 2702688 2 Stud, M10-1.25 x 65 mm
8 2702686 1 Screw, M10-1.25 x 55 mm Flange
9 2702756 1 Screw, M10-1.25 x 50 mm Flange

10 2702690 2 Alignment Pins
11 4148361 1 Starter, Automatic Transmission
12 2702470 2 Screw, M8-1.25 x 30 mm Hex Flange
13 2702689 2 Nut, M10-1.25 Hex Flange
14 4233440 2 Cover, Belt
15 4235369 1 Standoff, M6-1 x 25 mm
16 450169 3 Screw, M6-1 x 14 mm Hex Head
17 306396 3 Lockwasher, M6
18 894998.7 1 Left Engine Mount See 14.1
19 2701697.7 1 Right Engine Mount See 14.1
20 4179803 1 Transmission Mount See 14.1
21 452405 3 Screw, M10--1.5 x 80 mm Flange
22 450454 3 Nut, M10-1.5 Hex Flange
23 4120098 1 Plate, Rear Drive
24 4120096 1 Flange, Drive Plate
25 4119955 6 Screw, M10-1.25 x 18.5 mm
26 308090 3 Flat Washer, 1/4



TURF TRUCKSTER
52

7

32
33

2

3

5

5

30
26

29

6

8

9

12

11

13

14

14

14

14

18

19

20

21

22
23

36

36

31

10

27
16

28

4

4

24

17

15

1

25

25

34

35

26.1 Diesel Engine and Clutch Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
53

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4304378 1 Engine, Kubota D1105 E4B

4113986 1 • Engine Oil Filter
4183623 1 • Alternator

2 4174200 1 Bracket, Hydraulic Pump
3 4209665 1 Mount, Right Side Engine
4 800547 8 Screw, M10-1.25 x 20 mm Flange
5 303269 8 Lockwasher, 7/16
6 887994 1 Pump, Hydraulic See 40.1
7 4174260 1 Reducer, 3/8 NPSF to 1/8 BPT
8 103867 1 Flat Washer, 5/16
9 843857 1 Temperature Sender

10 452389 9 Screw, M8-1.25 x 25 mm Flange
11 4216305 1 Pump, Power Steering See 20.1
12 4210205 1 Pulley, 5.8 in. Power Steering
13 452395 2 Screw, M8-1.25 x 80 mm Flange
14 452388 5 Screw, M8-1.25 x 20 mm Flange
15 450453 2 Nut, M8-1.25 Flange
16 4173262 1 Ring, Pressure Plate
17 4117092 1 Belt, Hydraulic Pump
18 4175560 1 Belt, Alternator - Power Steering
19 4174282 1 Bracket, Alternator Adjusting
20 452402 1 Screw, M10-1.5 x 50mm Flange
21 450454 1 Nut, M10-1.5 Flange
22 450192 1 Screw, M8-1.25 x 25 mm Hex Head
23 306325 3 Lockwasher, 5/16
24 2500917 2 Screw, M6-1 x 25 mm Flange Included with Engine
25 09111-08035 2 Screw, M8-1.25 Special Included with Transmission
26 4173980 1 Pulley, Hydraulic Pump Drive
27 22100-85200 1 Cover, Clutch Included with Transmission
28 22400-85141 1 Disc, Clutch Included with Transmission
29 306835 1 Screw, 3/8-16 x 1-1/4 in. Hex Head
30 800073 1 Carriage Bolt, 3/8-16 x 1-1/4 in.
31 306981 2 Flat Washer, 3/8
32 120177 2 Lockwasher, 3/8
33 306562 2 Nut, 3/8-16 Hex
34 820889 2 Clamp, Hose Used to protect hose from belt
35 4186780 1 Plate, Spacer Located behind water pump pulley
36 450422 2 Lockwasher, M8



TURF TRUCKSTER
54

1

2 3

4

5

6
7

22

25

26

27

29

34

28

36

37

38

8 10

11
12

13

14
14 (84067 and 84068)
21 (84069)

15

9

16

1718
19

25

30 31

31

32

32

33

20

23

24

35

27.1 Suzuki Gas Engine Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
55

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 N/S 1 Suzuki K6 Engine See Engine Parts Manual

2701908 1 • Oil Filter
4140919 1 • Belt, Water Pump and Alternator

2 4120017 1 • Right Side Engine Mount
3 4140905 3 • Bolt, RIght Side Engine Mount
4 4120018 1 • Left Side Engine Mount
5 2701827 4 • Bolt, Left Side Engine Mount
6 2702469 3 • Bolt
7 830425 AR Fuel Hose, 1/4 in. 25 Foot Roll, Cut to 24 Inches
8 4188387 1 Bracket, Governor See 34.1
9 2702249 1 Key, Woodruff 1/8 x 1/2 in.

10 4141425 1 Governor See 32.1
11 306450 2 Screw, 5/16-18 x 3/4 in. Hex Head
12 306325 2 Lockwasher, 5/16
13 548155 2 Flat Washer, 5/16
14 4139288 AR Pulley, 4 Groove Micro-V 4.4 in. Dia. Includes two set screws
15 887994 1 Pump, Hydraulic See 40.1
16 13437G5 2 Screw, 3/8-16 x 1-1/2 in. Whizlock
17 306981 2 Flat Washer, 3/8
18 120177 2 Lockwasher, 3/8
19 306562 2 Nut, 3/8-16 Hex
20 4144332 1 Pulley, 2-3/4” Idler
21 4144005 1 Pulley, 4 Groove Micro-V 4.06 in. Dia. Used on 84069 Only
22 4139351 1 Belt, 52.8 in. Micro-V Used on 84067 and 84068
22 4144006 1 Belt, 52.5 in. Micro-V Used on 84069
23 312176 1 Screw, 1/2-13 x 1-3/4 in. Hex Head
24 800602 1 Nut, 1/2-13 Nylon Insert
25 4231362 1 Bracket, Power Steering Pump
26 452378 1 Screw, M6-1 x 20 mm Hex Flange
27 4231600 1 Bracket, Power Steering Adjuster Mounts using lower alternator bolt
28 452396 1 Screw, M8-1.25 x 90 mm Hex Flange
29 4149901 1 Pulley, Alternator
30 4216305 1 Pump, Power Steering See 20.1
31 452395 2 Screw, M8-1.25 x 80 mm Hex Flange
32 450453 3 Nut, M8-1.25 Hex Flange
33 4210205 1 Pulley, 5.80 in. Diameter
34 4286351 1 Belt, 7/16 x 23 in. V Alternator and Power Steering
35 4143072 1 Tensioner, Rotary
36 4146490 1 Plate, Hose Clamp
37 4234080 1 Bracket, Belt Cover
38 4150138 1 Screw, 3/8-16 x 2-1/4 in. Hex Flange



TURF TRUCKSTER
56

2

3

5
67

12
13
14

4

15

1

16

17

9

10

8

11
18

19

19

20

21 22

23

28.1 Diesel Engine Speed Control
Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
57

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 2703683 1 Throttle Cable See 5.1 for other end of cable

2 844130 1 Cable, Governor Control See 5.1 for other end of cable
3 4174720 1 Bracket, Throttle
4 4174662 1 Lever, Governor
5 835271 1 Nut, 1/4-20 Lever Pivot
6 130728 1 Nut, 1/4-20 Hex Jam
7 840473 1 Spring, Governor Lever
8 4175021 1 Lever, Throttle
9 103867 1 Flat Washer, 5/16

10 821164 1 Hair Pin
11 REF 1 Kubota Diesel Engine See 26.1
12 800271 1 Screw, #10-24 x 1/2 in. Pan Head
13 120052 1 Lockwasher, #10
14 111898 1 Clamp, Cable
15 831888 1 Swivel
16 831889 1 Washer, Swivel
17 831890 1 Screw, Swivel Throttle Cable
18 452390 1 Screw, M8-1.25 x 30 mm Flange
19 450453 2 Nut, M8-1.25 Flange
20 800547 1 Screw, M8-1.25 x 16 mm Hex Head
21 452388 1 Screw, M8-1.25 x 20 mm Flange
22 452378 1 Screw, M6-1 x 20 mm Flange
23 450452 1 Nut, M6-1 Flange



TURF TRUCKSTER
58

1

2

3

4
5

5

5

5

6

7

8

9

10 11

12

13
14

15

16

17

29.1 Diesel Engine Air Filter Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
59

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 601585 1 Box, Air

2 452405 2 Screw, M10-1.5 x 80 mm Hex Flange
3 450454 2 Nut, M10-1.5 Hex Flange
4 36092G01 1 Hose, 2 in. x 16 in. High Temp Air
5 11391G7 4 Clamp, Hose
6 3001965 1 Air Filter

5000919 1 • Element, Air Filter
5000920 1 • Cover
5000914 1 • Vactuator Valve

7 4174620 1 Hose, Intake
8 4174285 1 Bracket, Air FIlter Mount See 23.1 for Mounting
9 3001388 1 Bracket, Air FIlter

10 400184 1 Screw, 5/16-18 x 3/4 in. Hex Head
11 445795 1 Nut, 5/16-18 Spiralock Flange
12 601595 1 Plate, Blockoff
13 300646 2 Screw, 1/4-20 x 3/4 in. Hex Head
14 306396 2 Lockwasher, 1/4
15 308090 2 Flat Washer, 1/4
16 REF 1 Radiator Assembly See 21.1
17 REF 1 Diesel Engine Assembly See 26.1 or 26.1



TURF TRUCKSTER
60

1

2

4
5

9

9

11

11

12

13

14

14

15

15

16

View Rotated 180°

17

17 18

19

3

20

21

22

23

24
25

26

27

28

29

29

30
30

3131

32

33

34

Tailpipe Outlet to be
parallel to ground.

35

36

32

6
7

8

7
10

30.1 Diesel Engine Exhaust and Remote Oil Filter
Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
61

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Kubota Engine See 26.1

2 553020 1 • Gasket, Exhaust
3 4183634 1 • Head, Remote Filter
4 4113986 1 • Engine Oil Filter
5 4190701 1 Fitting, 90°
6 4256770 1 Bracket, Remote FIlter
7 800547 4 Screw, M10-1.25 x 20 mm Hex Head
8 303269 2 Lockwasher, 7/16
9 306325 8 Lockwasher, 5/16

10 120177 2 Lockwasher, 3/8
11 4175620 2 Fitting, 90°
12 4175561 1 Hose, Remote Oil Filter
13 4175562 2 Hose, Remote Oil Cooler
14 48540-01 2 Clamp, Hose
15 4176960 1 Remote Oil Cooler
16 4177560 1 Fan, 7-1/2 in. Push
17 4185240 2 Bracket, Fan Mount
18 548910 4 Nut, 1/4-20 Hex Flange
19 800017 4 Screw, 1/4-20 x 1 in. Pan Head
20 443102 4 Nut, 1/4-20 Hex

21 4179161 1 Muffler

22 4174560 1 Tube, Exhaust Inlet
23 4190700 1 Fitting, Straight
24 452389 4 Screw, M8-1.25 x 25 mm Flange
25 838295.8 1 Strap, Muffler Hanger
26 450193 2 Screw, M8-1.25 x 30 mm Hex Head
27 450378 2 Locknut, M8-1.25
28 4191140 1 Bracket, Muffler See 23.1

841982 2 Clamp, 1-1/2 in. Exhaust
29 N/S 1 • U-Bolt
30 N/S 1 • Bracket
31 N/S 2 • Nut, 5/16-18 Hex
32 103867 6 Flat Washer, 5/16
33 4174286 1 Cover, Starter Hole See 23.1
34 4179842 1 Left Side Screen See 14.1
35 4119867.8 1 Shield, Muffler
36 306450 4 Screw, 5/16-18 x 3/4 in. Hex Head
37 306325 8 Lockwasher, 5/16



TURF TRUCKSTER
62

A
5

6

5

6

A

1 

2 

3 

4 
4 

7 

8 

9 

10 

11 

11 

12 

12 

14 

15 
16 

17 
18 

19 

20 

20 

21 

22 

22 

22 

23 

24 

25 

26 

27 

28 

29 

30 

31 32 

33

34 

35 

35 

35 

36 

37 

38 

39

25 

13

31.1 Gas Engine Governor Linkage Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
63

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4139208 1 Plate, Governor

2 4141031 2 Bolt, Intake Manifold Included with Engine
3 306396 1 Lockwasher, 1/4
4 308090 1 Flat Washer, 1/4
5 845224 2 Plug, Tube
6 11391G4 2 Clamp, 1/4 in. to 5/8 in. Worm Drive
7 4144145 1 Plug, 3/8 x 1 in. Tube
8 2700540 1 Lever, Governor
9 2700859 1 Lever, Governor Arm

10 01116G01 1 Screw, M10-1.5 x 40 mm Hex Flange
11 830140 2 Ball Bearing
12 306981 5 Flat Washer, 3/8
13 450454 1 Nut, M10-1.5 Hex Flange
14 2701129 1 Arm, Throttle
15 835271 1 Nut, Governor
16 130728 3 Nut, 1/4-20 Hex Jam
17 2700335 1 Spring, Governor
18 2700334 1 Spring, Governor
19 111893 1 Screw, #10-32 Special
20 2702244 2 Nut, #10-32 Hex
21 800024 1 Screw, 1/4-20 x 1-1/2 in. Truss Head
22 306375 3 Nut, 1/4-20 Hex
23 2703684 1 Throttle Cable See 5.1
24 308089 1 Flat Washer, M6
25 821164 2 Hair Pin, 1/4 x 1-1/8 in.
26 818395 1 Clevis Pin, 1/4 x 1/2 in.
27 302288 1 Screw, 1/4-20 x 1 in.
28 306372 1 Cotter Pin, 3/32 x 1/2 in.
29 4139209 1 Cable, Throttle
30 4237525 1 Bracket, Throttle Cable
31 843013 1 Pulley, Governor
32 800927 1 Shoulder Bolt, 1/4-20 x 5/8 in.
33 REF 2 Bolt Part of Engine
34 831586 1 Ball Joint
35 306320 3 Nut, 5/16-24 Hex
36 4139210 1 Rod, Governor
37 810722 1 Yoke
38 806703 1 Clevis Pin, 5/16 x 31/32 in.
39 306325 1 Lockwasher, 5/16 Special



TURF TRUCKSTER
64

A

A

1
2

3
4

5
6

7

8
9

10

11
12

13

14

15

15

16

17

18

19
20

21

22

23

24

26

25

27

28

30

31

32

33

35

36

37

38
3940

41

42
43

34

B

B

29

29

32.1 Gas Engine Governor Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
65

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

4141425 1 Governor

1 111812 1 • Yoke, Spool

2 111814 1 • Washer, Thrust
3 359864 1 • Washer, Thrust
4 111817 1 • Spool, Governor
5 112840 1 • Bearing, Thrust
6 130728 1 • Nut, 1/4-20 Hex Jam
7 111813 1 • Seal, Shaft
8 160410 1 • Carrier & Weights
9 302288 2 • Screw, 1/4-20 x 1 in. Hex Head

10 306396 2 • Lockwasher, 1/4
11 306506 2 • Lockwasher, #6
12 306915 2 • Screw, #6-32 x 5/16 in. Machine
13 603102 1 • Roll Pin, 1/8 x 3/4 in.
14 548325 1 • Ring, Retaining
15 800227 2 • Plug, 1/8 NPT
16 800558 1 • Set Screw, 3/8-16 x 5/16 in.
17 833056 1 • Gasket, Governor
18 4189960 1 • Seal, Oil
19 835271 1 • Nut, Governor Arm
20 843537 1 • Bracket, Governor Knee
21 4114867 1 • Head, Governor
22 894471 1 • Reservior, Governor
23 833103 1 • • Bearing, Needle
24 4150957 1 • Shaft, Governor Complete
25 833104 1 • • Ring, Retaining
26 833345 1 • • Bearing, Ball
27 4115584 1 • Ring, Support
28 2700525 1 • Lever, Governor Control
29 306396 3 Lockwasher, 1/4
30 894435 1 Bracket, Throttle
31 894434 1 Arm
32 843866 1 Bushing, Governor
33 302288 1 Screw, 1/4-20 x 1 in. Hex Head
34 00414G5 2 Screw, Hex Head
35 308090 1 Flat Washer, 1/4
36 833101 1 Spring, Extension
37 111898 2 Clamp, Cable
38 120052 1 Lockwasher, #6
39 800271 1 Screw, #10-24 x 1/2 in. Pan Head
40 844130 1 Governor Cable See 5.1
41 817104 1 Stop, Wire
42 800024 1 Screw, 1/4-20 x 1-1/2 in.
43 306375 1 Nut, 1/4-20 Hex



TURF TRUCKSTER
66

1
2

3

3

4

45

6

7
8

99

9

9

10

11
12

13

14

14

15
1617

18

19

33.1 Gas Engine Air Filter Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
67

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Engine Assembly See 27.1

2 842915 1 Bracket, Air Filter
3 452390 2 Screw, M8-1.25 x 30 mm Hex Flange
4 450453 3 Nut, M8-1.25 Hex Flange
5 4118027 1 Air Filter

5000913 1 • Element, AIr Filter
5000914 1 • Vactuator Valve

6 4139211 1 Hose, Engine Air Intake
7 4140617 1 Grommet
8 4140618 1 Sensor, Air Temp
9 11391G7 4 Clamp, 2-3/4 in. Worm Drive

10 4118423 1 Elbow, 1/4 NPT Street
11 4118422 1 Hose Fitting, 1/4 NPT Brass
12 2702484 1 Clamp
13 4231620 1 Bracket, Air Cleaner
14 2702489 2 Bolt Included with Engine
15 300646 2 Screw, 1/4-20 x 3/4” Hex Head
16 306396 2 Lockwasher, 1/4
17 308090 2 Flat Washer, 1/4
18 888549 1 Connector, Hose
19 4235740 1 Hose, Air Cleaner Intake



TURF TRUCKSTER

34.1 Gas Engine Remote Oil Fill
68

1 2 

13

13
14

15

16

17

18

Item Part No. Qty. Description

1 4188041 1 Bracket, Valve Cover

2 548971 2 Screw, 5/16-18 x 5/8” Hex Flange
3 4148202 1 Cap, Oil FIll In
4 843420 1 O-Ring
5 843399 1 Adapter, Valve Cover
6 836206 2 Clamp, 1-7/8” Worm Drive
7 4139271 1 Hose, Remote Oil Fill
8 2701640 1 Adapter, Oil Cap
9 4117892 4 Screw, M6-1 x 16 mm Hex Flange

10 800425 2 Screw, M6-1 x 12 mm Hex Head
11 306396 2 Lockwasher, 1/4
12 4188387 1 Bracket, Governor S
13 443810 2 • Nut, 3/8-16 Hex Jam
14 548804 2 • Nut, 3/8-16 Whizlock
15 548041 2 • Screw, 3/8-16 x 1” Flat Socket Head
16 306981 1 • Flat Washer, 3/8
17 800711 1 • Screw, 3/8-16 x 1-3/4” Hex Flange
18 N/S 1 • Plate, Tensioner
Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All
> Change from previous revision

8

4

5

6

6 

7

9 

10 

11 

3

12

Serial Numbers/Notes

cluded with Engine

ee 27.1



TURF TRUCKSTER

35.1 Gas Engine Exhaust
2

3

5

6

7

8

18

9

9

9

10

11

12

4

1

13

15

17

10

11

Item Part No. Qty. Description

1 4233161 1 Muffler

2 4232042 1 Catalytic Converter
3 2702502 2 Bolt, Muffler Flange
4 2702501 2 Spring, Muffler Flange
5 838295.8 1 Strap, Muffler Hanger
6 450193 2 Screw, M8-1.25 x 30 mm Hex Head
7 450378 2 Locknut, M8-1.25
8 4240882 1 Bracket, Muffler A
9 841982 1 Clamp, 1-1/2 in. Exhaust

10 306419 4 Screw, 1/4-20 x 1/2 in. Hex Head
11 306396 4 Lockwasher, 1/4
12 2702500 1 Ring, Muffler Flange
13 4233160 1 Shield, Muffler
14 306555 4 Screw, 5/16-18 x 5/8 in. Hex Head
15 306325 6 Lockwasher, 5/16
16 103867 4 Flat Washer, 5/16
17 4144336 2 Shield, Catalytic Converter
18 4235966 1 O2 Sensor In

Tailp
Serial No. All
69

> Change from previous revision

14
15

16

Serial Numbers/Notes

ttaches to Transmission Case

cluded with Engine

ipe outlet to be parallel to ground.



TURF TRUCKSTER
70

C

C

2

2

19

20
21

22

23

17

27

2829

30

25

26

32

24

15

33

34

35 36

37
16

2

5
6

9

10

12

11

13

14

18

38

3

8

39

2

2

7

2

2

2

31

1

4

8

36.1 Diesel Fuel System Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
71

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 826590 1 Hose, Fuel Tank to Fuel Pump 5/16 in. 25 Foot Roll, Cut to 10 in.

2 4113022 8 Clamp, Hose
3 826590 1 Hose, Fuel Return 25 Foot Roll, Cut to 21-1/2 in.
4 826590 1 Hose, Pump to Fuel Filter 5/16 in. 25 Foot Roll, Cut to 7 in.
5 826590 1 Hose, Fuel Filter to Engine 5/16 in. 25 Foot Roll, Cut to 19-1/2 in.
6 831039 1 Hose, Engine Fuel Return 3/16 in. 25 Foot Roll, Cut to 2-3/4 in.
7 4139967 1 Connector, 5/16 to 3/16 in. Hose
8 825624 2 Clamp, Hose
9 REF 1 Engine

10 550553 1 • Fuel Filter
550489 1 • • Element, Fuel Filter

11 894638 1 Pump, Electric Fuel
12 452394 1 Screw, M8-1.25 x 70 mm Flange
13 450453 2 Nut, M8-1.25 Flange
14 838154 1 Bracket, Fuel Pump Mounting
15 829997 1 Grommet
16 834691 1 Cap, Protectoseal Optional Accessory
17 841853 1 Coupler,Gas Cap Optional Accessory
18 4185540 1 Bracket, Fuel System See 15.1
19 841969 1 Fuel Tank
20 843726 1 • Tube, Fuel Pick Up

21 3003704 1 • Elbow, 90° Fuel

22 361117 2 • Grommet, Fuel Tank

23 836852 1 • Breather
24 4244793 1 Cap, Diesel Fuel
25 843298 1 Sender, Fuel Level
26 829954 1 Gasket, Fuel Tank
27 833953 1 Cover, Fuel Sender
28 800021 5 Screw, #10-32 x 1/2 in. Pan Head
29 120052 5 Lockwasher, #10
30 829787 2 Terminal, 1/4 in. Male
31 4174285 1 Bracket, Air Filter Mount See 23.1
32 894201 1 Harness, Fuel Sender
33 4117153.7 1 Support, Tank See 14.1
34 4180601 1 Strap, Tank
35 834005 1 Seal, Foam
36 103867 1 Flat Washer, 5/16
37 800221 1 Locknut, 5/16-18 Center
38 452388 1 Screw, M8-1.25 x 20 mm Flange
39 809231 1 Grommet, Split



TURF TRUCKSTER
72

22

19 22

22
 

2

22

2

1
3

4

5

6

7

22

22

22

22

22

22

22

9

10

11

12

13

14

15

16

17

18

26

20

22

22

23

24

24
21

25

28

CONNECT TO FUEL
INJECTOR RAIL

CONNECT TO REAR FACING
PORT ON INTAKE MANIFOLD

22

22
8

34 30

32
31

29

27

22

22

33

35

36

37

37.1 Gas Fuel System Serial No. 84067 - 1601~1693
Serial No. 84068 - 1601~1659



TURF TRUCKSTER
73

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4218621 1 Hose, Fuel Tank to Adapter 5/16 in. 6 Ft. Length, Cut to 14 in.

2 830930 2 Clamp, Hose
3 4218622 1 Hose, Adapter to Pump 7/16 in. 6 In. Length, Cut to 3 in.
4 4218621 1 Hose, Pump to Fuel Filter 5/16 in. 6 Ft. Length, Cut to 9 in.
5 4218621 1 Hose, Fuel Filter to Tee 1/4 in. 6 Ft. Length, Cut to 4-1/4 in.
6 4218621 1 Hose, Tee to Engine 1/4 in. 6 Ft. Length, Cut to 29 in.
7 4113019 1 Adapter, 5/16 to 7/16 in. Hose
8 4223561 1 Clamp, Hose Clutch Type 3/8 O.D.
9 2701897 1 Pump, Electric Fuel

10 2701898 1 Fuel Filter
11 2700177 1 Regulator, Fuel
12 452378 2 Screw, M6-1 x 20 mm Hex Flange
13 450452 2 Nut, M6-1 Hex Flange
14 800930 2 Screw, M8-1.25 x 16 mm Hex Flange
15 450453 2 Nut, M8-1.25 Hex Flange
16 800875 1 Nut, M12-1.25 Hex
17 309067 1 Lockwasher, 1/2 in. External Tooth
18 2701693.7 1 Bracket, Fuel Pump See 15.1
19 829997 1 Grommet
20 4218621 2 Hose, Adapter to Regulator 1/4 6 Ft. Length, Cut to 2 in.
21 4218620 1 Hose, Tank Return to Adapter 5 Ft. Length, Cut to 20 in.
22 825624 15 Clamp, Hose
23 831039 1 Hose, Regulator to Tee 25 Ft. Length, Cut to 2 in.
24 2700166 1 Clamp, Filter
25 4113020 1 Adapter, 1/4 in. Tee
26 4245130 1 Flex Guard 30 In. Length, Cut to 5 in.
27 18292G1 1 Clamp, Tubing
28 4218620 1 Hose, Rollover Valve to Canister 5 Ft. Length, Cut to 17-1/2 in.
29 4170802 1 Canister, Carbon
30 4172648 1 Bracket, Canister
31 400188 2 Screw, 5/16 - 18 x 1 in. Hex HD
32 452006 2 Washer, Flat
33 4168143 1 Adapter, 5/32 in. Tee
34 831039 1 Hose, Tee to Engine Intake Manifold 25 Ft. Length, Cut to 20 in.
35 831039 1 Hose, Tee to Carbon Canister 25 Ft. Length, Cut to 17-1/4 in.
36 4180501 1 Clamp, Canister
37 452692 2 Screw, M6-1 x 12mm Taptite



TURF TRUCKSTER
74

1

2

2

3

4 5

6

7

8

9

10

11

12

13

14

15

15

16
17

18

19

20

21

22

22

22

22

22

22
22

22

22

22

22

22

22

22

22

23

24

25

26

27

28

29

30

31
32

33

34

Engine Intake
Manifold

35

36

37

38

37.2 Gas Fuel System Serial No. 84067 - 1694 and Up
Serial No. 84068 - 1660 and Up
Serial No. 84069 - 1601 and Up



TURF TRUCKSTER
75

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4218621 1 Hose, Fuel Tank to Adapter 5/16 in. 6 Ft. Length, Cut to 6 in.

2 830930 2 Clamp, Hose
3 4218622 1 Hose, Adapter to Pump 7/16 in. 6 In. Length, Cut to 2-1/4 in.
4 4218621 1 Hose, Pump to Fuel Filter 5/16 in. 6 Ft. Length, Cut to 9-1/2 in.
5 4218621 1 Hose, Fuel Filter to Tee 5/16 in. 6 Ft. Length, Cut to 5 in.
6 4218621 1 Hose, Tee to Engine 5/16 in. 6 Ft. Length, Cut to 20 in.
7 4113019 1 Adapter, 5/16 to 7/16 in. Hose
8 4223561 1 Clamp, Hose Clutch Type 3/8 O.D.
9 2701897 1 Pump, Electric Fuel

10 2701898 1 Fuel Filter
11 2700177 1 Regulator, Fuel
12 452378 2 Screw, M6-1 x 20 mm Hex Flange
13 450452 2 Nut, M6-1 Hex Flange
14 800930 2 Screw, M8-1.25 x 16 mm Hex Flange
15 450453 4 Nut, M8-1.25 Hex Flange
16 800875 1 Nut, M12-1.25 Hex
17 309067 1 Lockwasher, 1/2 in. External Tooth
18 4258770 1 Bracket, Fuel Pump
19 829997 1 Grommet
20 4218621 1 Hose, Adapter to Regulator 5/16 in. 6 Ft. Length, Cut to 2 in.
21 4218620 1 Hose, Tank Return to Adapter 1/4 in. 5 Ft. Length, Cut to 11 in.
22 825624 15 Clamp, Hose
23 831039 1 Hose, Regulator to Tee 25 Ft. Length, Cut to 2 in.
24 2700166 1 Clamp, Filter
25 4113020 1 Adapter, 1/4 in. Tee
26 4245130 1 Flex Guard 30 In. Length, Cut to 5 in.
27 18292G1 1 Clamp, Tubing
28 4218620 1 Hose, Rollover Valve to Canister 5 Ft. Length, Cut to 17-1/2 in.
29 4170802 1 Canister, Carbon
30 4263450 1 Bracket, Canister
31 400182 2 Screw, 5/16 - 18 x 5/8 in. Hex Head
32 452006 2 Washer, Flat
33 4168143 1 Adapter, 5/32 in. Tee
34 831039 1 Hose, Tee to Engine Intake Manifold 25 Ft. Length, Cut to 20 in.
35 831039 1 Hose, Tee to Carbon Canister 25 Ft. Length, Cut to 20-1/2 in.
36 4166842 1 Fuel Tank Assembly See 38.1
37 893525G01 1 Support, Platform Right Side, See 15.1
38 452392 2 Screw, M8-1.25 x 50 mm Hex Flange



TURF TRUCKSTER
76

1

2 3

4

5

7

8

9

10

1112

13

14

6

Right Frame
Rail

17

15

16

18

19

20

21

38.1 Gas Fuel System Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
77

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 4166842 1 Fuel Tank Assembly

2 843726 1 • Tube, Fuel Pick Up
3 4166841 1 • Elbow, 90 1/4
4 361117 2 • Bushing
5 4170840 1 • Rollover Valve
6 4168131 1 • Grommet, Fuel Tank
7 4166840 1 Cap, Unvented Fuel Ratchet
8 843298 1 Sender, FuelTank
9 829954 1 Gasket, Fuel Tank

10 833953 1 Cover, Fuel Sender
11 800021 5 Screw, #10-32 x 1/2 in. Pan Head
12 120052 5 Flat Washer
13 829787 2 Terminal, Male
14 894201 1 Harness, Fuel Sender
15 4117153.7 1 Support, Fuel Tank
16 452399 1 Screw, 5/16-18 x 3/4 in. Truss
17 450454 3 Nut, M10-1.5 Hex Flange
18 4180601 1 Strap Assembly, Fuel Tank
19 834005 1 Seal, Foam
20 103867 1 Washer, Flat
21 800221 1 Nut, Hex Crownlock 5/16 - 24



TURF TRUCKSTER
78

1 

2 

3 

4 

5 

5 

6 

7 

8

9 
10 

11 

12 / 14 

13 / 15 

13 15 

16 

17 

18 

19 

20 

20 

21 

21 

22 

23 

FOR MOTOR DRIVEN ACCESSORY AND TRUCKSTER 

DUMP BOX OPERATION 

    PLUG 1-4. 2-3. 8-9. 7-10 

 

FOR MOTOR DRIVEN ACCESSORY AND INOPERABLE 

TRUCKSTER CYLINDER 

    PLUG 1-2. 3-4. 8-9. 7-10 

FOR TRUCKSTER CYLINDER OPERATION 

    PLUG 1-4. 2-3. 7-8 

 

 

FOR ACCESSORY CYLINDER OPERATION 

    PLUG 1-5. 2-6. 4-3. 7-8 

NOTE: PREVENT HYDRAULIC SYSTEM DAMAGE 
H O S E  R E M O V E D  F R O M  A C C E S S O R Y     M U S T  
B E  C L E A N E D  A N D  P L U G G E D  I N T O  R E T U R N  
P O R T     T O  P R E V E N T  D A M A G E  D U E  T O  A C C -  
I D E N TA L  E N G A G E M E N T  O F  S E L E C T O R  VA LV E  

8  

8  

7  

MOTOR DRIVEN 
ACCESSORY 

HYDRAULIC 
TANK 

7  
1  4  

3  
5  

6  

2  

10 

9 

HYD 
PUMP 

PRESSURE 
RETURN 
SUCTION 
PRESSURE & RETURN 

SELECTOR 
VALVE 

FILTER 

LIFT 
VALVE 

TRUCKSTER 
CYLINDER 

ACCESSORY 
CYLINDER 

840857 

39.1 Hydraulic Tank and Filter Serial No. All



TURF TRUCKSTER
79

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 894675G01 1 Tank, Hydraulic

2 452388 2 Screw, M8-1.25 x 20 mm Flange
3 450453 2 Nut, M8-1.25 Hex Flange
4 452399 2 Screw, M10-1.5 x 25 mm Flange
5 800113 2 Plug, 1/2 NPT
6 893539 1 Dipstick, Hydraulic Tank
7 827486 1 Valve, Pressure Relief
8 N/S 1 Battery, 12 Volt
9 844601 1 Bracket, Battery Clamp

10 452389 1 Screw, M8-1.25 x 25 mm Flange
11 844729 AR Spacer, Battery Clamp Add as required to secure battery
12 2700800 1 Hydraulic Cover Used on all, except 84064
13 837270 1 • Decal, Hydraulic Connections
14 2700801 1 Hydraulic Cover, EC Used on 84064 Only
15 840857 1 • Decal, Hydraulic Connections
16 800930 4 Screw, M8-1.25 x 16 mm Flange
17 REF 1 Hydraulic Filter
18 548827 2 Screw, 1/4-20 x 1/2 in. Hex Flange
19 841805 1 Panel, Access
20 300646 4 Screw, 1/4-20 x 3/4 in. Truss
21 308090 4 Flat Washer, 1/4
22 800279 4 Nut, 1/4-20 Speed
23 821893 1 Trim, Push On



TURF TRUCKSTER
80

1

2

2

2

2

3

4

5

6

7

8

9

9

10

11

12

2913

13

14

15
16

17

18

19

20

21

22

23

24

25

26

27

28

40.1 Hydraulic Pump and Filter Serial No. All



TURF TRUCKSTER
81

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 844564 1 Hose, Tank to Filter

2 836206 4 Clamp, Hose
3 844583 1 Fitting, 90°
4 844566 1 Fitting, Straight
5 844628 1 Hose, Pump to Selector Valve
6 844652 1 Fitting, 9/16-18 x 3/4-16 Straight
7 844600 1 Hose, Selector Valve to Coupler
8 844571 1 Fitting, 9/16-18 x 3/4-16 90°
9 835101 2 Fitting, 3/8 in. NPT 90°

10 840877 1 Sleeve, Nylon
11 4233001 1 Bushing, Flip Lock
12 894702 1 Coupler Half, Dry Seal Male
13 832414 2 Ring, Rataining
14 894701 1 Coupler Half, Dry Seal Female
15 452380 2 Screw, M6-1 x 00 mm Flange
16 844973 2 Bushing
17 450452 2 Nut, M6-1 Hex Flange
18 844600 1 Hose, Coupler to Filter
19 844627 4 Fitting, 3/4-16 Tee
20 4118760 1 Hose, Control Valve to Filter
21 844590 1 Fitting, 3/4-16 x 1-1/16-12 Straight
22 894691 1 Head, FIlter
23 885249 1 Filter Element
24 3001025 1 Fitting, 90°
25 844565 1 Hose, Filter to Tank
26 REF 1 Control Valve See 6.1
27 894696 1 Selector Valve See 6.1

892601 1 • Seal Kit
28 887994 1 Pump, Hydraulic

463005 1 • Key, Woodruff #5
887017 1 • Seal Kit

29 844937 1 Plate, Coupler Retainer
30 320107 2 Tie, 7-1/2 in. Cable Not Shown, Secures Nylon Sleeve



TURF TRUCKSTER
82

1 

2 

2 

3 
3 

3 3 

4 

5 

25

6 

6 

7 

7 

8 

9 

10 

11 

12 

13 

13 

14 

14 

14 

15 15 

16 

24 

17 

18 
19 

20 

Lift Cylinder Mounting 

21 

22 

41.1 Lift Cylinder Circuit Serial No. All



TURF TRUCKSTER
83

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 882993 1 Cylinder, Dump Box

883236 1 • Seal Kit Texas Hydraulics
884574 1 • Seal Kit Columbus Hydraulics
886001 1 • Seal Kit DANA Hydraulics

2 830810 2 Pin, Clevis
3 809265 4 Hair Pin
4 821893 AR Trim, Push On
5 817320 1 Clamp, Hose
6 452378 2 Screw, M6-1 x 20 mm Hex Flange
7 450452 2 Nut, M6-1 Hex Flange
8 826558 1 Fitting, 9/16-18 90°
9 844019 1 Hose, Selector Valve to Control Valve

10 4124567 1 Hose, Control Valve to Coupler Control Valve Port B
11 4233001 1 Bushing, Flip Lock
12 840877 1 Sleeve, Nylon
13 832408 2 Coupler Half, Male
14 832414 4 Ring, Retaining
15 832409 2 Coupler Half, Female
16 835101 2 Fitting, 3/8 in. NPT 90°
17 832900 1 Hose, Lift Cylinder to Coupler
18 823119 1 Fitting, 1/4 in. NPT
19 840877 1 Sleeve, Nylon
20 844598 1 Hose, Control Valve to Coupler Control Vale Port A
21 REF 1 Control Valve See 6.1
22 REF 1 Selector Valve See 6.1
23 320107 4 Tie, 7-1/2 in. Cable Not Shown, Secures Nylon Sleeve
24 4124568 1 Hose, Lift Valve to Coupler
25 842800 1 Clamp, Hose



TURF TRUCKSTER
84

2 3

5

5

5

9

10Item 8 Routing

12

11

1

13

13
14

15
16

8

7

5

6

7

8

4

1

18
19

20

21

Engine Harness
Ground Wires

22

17

1

23

24

42.1 Diesel Electrical Components Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
85

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 450452 4 Nut, M6-1 Hex Flange

2 452378 2 Screw, M6-1 x 20 mm Hex Flange
3 2701465 1 Solenoid, Starter

120052 2 • Lockwasher, #10
2702244 2 • Nut, #10-32 Hex
306325 2 • Lockwasher, 5/16
443106 2 • Nut, 5/16-18 Hex

4 4244442 1 Bracket, Horn, Brake Fluid Reservior

5 800943 7
Screw, #10-16 x 3/4 in. Thread Cut-
ting

6 886090 1 Horn
7 800934 3 Screw, M6-1 x 16 mm Hex Flange
8 894266 1 Harness, Main See 54.1
9 843942 1 Socket, 12V Accessory Plug

10 4152157 1 Panel, Instrument with Tachometer

11 890000 1 Buzzer, High Temperature
Located inside front clip, behind
dash panel

12 831225 4 Clamp, Wire Harness
13 306419 2 Screw, 1/4-20 x 1/2 in. Hex Head
14 306488 1 Lockwasher, 1/4 External Tooth
15 828231 1 Insulator
16 548175 1 Flat Washer, 1/4
17 4183303 1 Positive (RED) Battery Cable
18 4183301 1 Negative (BLACK) Battery Cable Battery to Transmission
19 306325 1 Lockwasher, 5/16
20 450324 1 Nut, M8-1.25 Hex
21 894602 1 Cable, 32 in. Ground Transmission to Right Frame Rail
22 450453 1 Nut, M8-1.25 Hex Flange
23 452388 1 Screw, M8-1.25 x 20 mm Flange
24 306396 1 Lockwasher, 1/4



TURF TRUCKSTER
86

5

55

9

10Item 8 Routing

12

11

5

12

13

13

13

13

Red
Wires

Black
Wires

14

14

15

15
16

16 8
7

32

5

5

6
7

8

4

1

25
26

17

1819

20

21

Engine Harness
Ground Wires

22

23

29

24

27

2

2

3

1
1

28

30

43.1 Gas Electrical Components Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All



TURF TRUCKSTER
87

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 450452 4 Nut, M6-1 Hex Flange

2 452378 4 Screw, M6-1 x 20 mm Hex Head
3 2701464 1 Solenoid, Starter

120052 2 • Lockwasher, #10
2702244 2 • Nut, #10-32 Hex
306325 2 • Lockwasher, 5/16
443106 2 • Nut, 5/16-18 Hex

4 4244442 1 Bracket, Horn, Brake Fluid Reservior
5 800943 16 Screw, #10-16 x 3/4 in. Thread Cutting
6 886090 1 Horn
7 800934 3 Screw, M6-1 x 16 mm Hex Flange
8 4238042 1 Harness, Main See 54.1
9 843942 1 Socket, 12V Accessory Plug

10 4152157 1 Panel, Instrument with Tachometer

11 890000 1 Buzzer, High Temperature
Located inside front clip, behind
dash panel

12 831225 4 Clamp, Wire Harness
13 306419 4 Screw, 1/4-20 x 1/2 in. Hex Head
14 306488 2 Lockwasher, 1/4 External Tooth
15 828231 1 Insulator
16 548175 2 Flat Washer, 1/4
17 4183304 1 Positive (RED) Battery Cable Manual Transmission
17 4183303 1 Positive (RED) Battery Cable Automatic Transmission
18 4183301 1 Negative (BLACK) Battery Cable Battery to Manual Transmission
18 4183301 1 Negative (BLACK) Battery Cable Battery to Automatic Transmission
19 306325 1 Lockwasher, 5/16
20 450324 1 Nut, M8-1.25 Hex
21 894602 1 Cable, Frame Ground Manual Transmission
21 884513 1 Cable, Frame Ground Automatic Transmission
22 450453 1 Nut, M8-1.25 Hex Flange
23 452388 1 Screw, M8-1.25 x 20 mm Flange
24 4154081 1 Cover, Positive Battery Terminal
25 4221100 1 Relay, EFI 12 V 70A SP
26 843167 2 Relay, 12V 15A DPST
27 4116017 1 Harness, Generator
28 4239342 1 Controller, EFI Engine Manual Transmission
28 4239343 1 Controller, EFI Engine Automatic Transmission
29 4250530 1 Cap, Resistor
30 4261091 1 Bracket, ECU Mounting See 15.1
31 2700757 1 Clamp, Wire
32 409804 2 Screw, #10-24 x 1/2” Thread Cutting



TURF TRUCKSTER
88

1

2

3

5

6

7

8

9

10

11

11

4

44.1 Differential Assembly
Part Number 894826 (14.21:1 Differntial)
Part Number 894825 (11.16:1 Differential)

Serial No. All



TURF TRUCKSTER
89

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

894826 1 Differential Assembly 14.21:1 Differential
894825 1 Differential Assembly 11.16:1 Differential

1 891829 1 • Differential Housing See 45.1

2 N/S 1 • Axle Tubes and Shafts See 46.1
3 N/S 1 • Input, Main and Jack Shaft See 48.1
4 N/S 1 • Front and Shift Cover See 47.1
5 112050 1 Screw, 1/4-20 x 5/8 in. Self Tap
6 841842 1 Fitting, Hydraulic Brake Tee
7 832584 1 Clamp, Tee Fitting
8 841844 1 Hose, Brake
9 841838 1 Tube, Left Side Brake

10 841837 1 Tube, Right Side Brake
11 4252991 2 Cable, Parking Brake



TURF TRUCKSTER
90

2

2

3

5

6

7

7

8

9

10

12

11

13
14

16
18

19

2021
22

23

24

27

28

29

29

30

30

4

35

17
15

25

26

1

31

31

33

33

34

34

32

32

45.1 Differential Housing
Part Number 891829

Serial No. All



TURF TRUCKSTER
91

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 891829 1 Differential Housing

2 N/S 2 • Bearing Caps
3 306829 4 • Screw, 7/16-14 x 2 in. Hex Head
4 103867 8 • Flat Washer, 5/16
5 111074 1 • Plug, Drain
6 111758 10 • Stud, 3/8-16 & 3/8-24 x 1-23/32
7 306416 9 • Screw, 5/16-18 x 7/8 in. Hex Head
8 306982 4 • Flat Washer, 7/16
9 517226 2 • Bushing

10 800973 1 • Nut, 3/4-16 Hex Lock
11 836443 1 • Rear Cover
12 4211800 1 • Spacer, Differential
13 814476 1 • Cup, Bearing (2-17/32 in. O.D.)
14 836680 1 • Cone, Bearing (1-1/8 in. I.D.)
15 836688 AR • Shim, .003 Thick

Add or remove shims as required to
adjust gear backlash

16 836689 AR • Shim, .005 Thick
17 836690 AR • Shim, .010 Thick
18 836691 AR • Shim, .030 Thick
19 836692 1 • Baffle, Oil
20 836685 AR • Shim, .003 Thick

Add or remove shims as required to
adjust gear backlash

21 836686 AR • Shim, .005 Thick
22 836687 AR • Shim, .010 Thick
23 836677 1 • Cup, Bearing (2.84 in. O.D.)
24 836678 1 • Cone Bearing (1-3/8 in. I.D.)
25 889870 1 • Gear Set
26 N/S 1 • • Pinion Gear and Shaft

N/S 1 • • Ring Gear
27 889871 1 • Differential Carrier
28 800717 10 • Screw, 3/8-24 x 13/16 Hex Head
29 836675 2 • Cup, Bearing (2.89 in. O.D.)
30 836676 2 • Cone, Bearing, (1-5/8 in. I.D.)
31 836681 AR • Shim, .003 Thick

Add or remove shims as required to
adjust gear backlash

32 836682 AR • Shim, .005 Thick
33 836683 AR • Shim, .010 Thick
34 836684 AR • Shim, .030 Thick
35 839948 1 Tag, 14.21:1 Ratio



TURF TRUCKSTER
92

A

A

B
B

2

3

5 6
7

8

9
10

12

12

11

13

13

14

14

16

16

18

19

19

20

20

21

21

22

22

23

23

24

24

27

27

28

28

4

17

15

15

25

25

26

26

1

46.1 Axle Tubes and Shafts Serial No. All



TURF TRUCKSTER
93

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 894826 1 Differential Assembly 14.21:1 Differential

1 894825 1 Differential Assembly 11.16:1 Differential

2 2702535.7 1 • Tube, Right Side Axle
3 2702534.7 1 • Tube, Left Side Axle
4 2700530 1 • Left Side Axle Assembly

2700514 1 • • Shaft, Left Side Axle
5 845356 1 • • Washer
6 800743 1 • • Nut, 5/8-18 Slotted Hex
7 304636 1 • • Cotter Pin, 1/8 x 1-1/8 in.
8 2700531 1 • Right Side Axle Assembly

2700515 1 • • Shaft, Right Side Axle
9 845356 1 • • Washer

10 800743 1 • • Nut, 5/8-18 Slotted Hex
11 304636 1 • • Cotter Pin, 1/8 x 1-1/8 in.
12 836694 2 • Seal, 1-3/4 in. I.D. O-Ring
13 2703481 2 • Seal, 2 in. I.D. O-Ring
14 4171761 2 • Collar, Axle Bearing
15 838539 2 • Seal, Oil
16 836695 2 • Bearing, Tapered Roller
17 893581 1 • Left Side Brake Assembly Includes Parking Brake Lever

894930 1 • • Kit, Brake Cylinder Replacement of Cylinder
2701253 1 • • Kit, Brake Shoe Includes Left and Right sides
894933 1 • • Kit, Left Side Spring
894935 1 • • Kit, Left Side Adjuster Repair

18 893582 1 • Right Side Brake Assembly Includes Parking Brake Lever
894930 1 • • Kit, Brake Cylinder Replacement of Cylinder

2701253 1 • • Kit, Brake Shoe Includes Left and Right sides
894934 1 • • Kit, Right Side Spring
894936 1 • • Kit, Right Side Adjuster Repair

19 893519 2 • Retainer , Complete
20 838539 1 • • Seal, Oil
21 2703309 2 • Washer, Hardened
22 844813 4 • Ring, Backing
23 800944 8 • Screw, M10-1.5 x 25 mm
24 2701408 2 • Hub, Rear Wheel
25 800908 5 • • Bolt, Wheel
26 841430 2 • Drum, Brake
27 306405 10 • Washer, 3/8
28 805837 10 • Locknut, 3/8-24 Special



TURF TRUCKSTER
94

2

2

2

3
3

3

3

3

5

5

6

7

8

9

10

11 / 12

13

14 16

18
22

23
19

20
21

4

4

17
15

1

47.1 Front and Shifter Cover
14.21:1 Differential (894826)
11.16:1 Differential (894825)

Serial No. All



TURF TRUCKSTER
95

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 836431 1 Cover, Front

2 306322 12 Screw, 5/16-18 x 7/8 in. Hex Head
3 103867 14 Flat Washer, 5/16
4 307776 3 Screw, 3/8-16 x 2-3/4 in. Hex Head
5 810437 2 Clamp, 1/2 in. P 14.21:1 Differential Only
6 810435 1 Clamp Right Side Brake Tube
7 836841 1 Bracket, Shift Cable
8 836852 1 Breather
9 111074 1 Plug, Fill

10 836959 1 Bracket, Brake Tee Mounting
11 889780 1 Shift Cover Assembly
12 889925 1 • Cover
13 N/S 1 • • Bushing
14 836658 1 • Shaft, Shift
15 831099 2 • Seal, Oil
16 548937 1 • Lockwasher, 7/16
17 836657 1 • Fork, Shift
18 836662 1 • Bushing, Guide
19 807366 1 • Button, Positioning
20 2700493 1 • Spring
21 548204 1 • Set Screw, 3/8-16 x 3/8 in.
22 306423 2 Screw, 5/16-18 x 1-3/4 in. Hex Head
23 306435 1 Screw, 5/16-18 x 1-1/4 in. Hex Head



TURF TRUCKSTER
96

2

2

2

3

5

5

6

7

8
9

10

12

11
13

14
16

18
19

2027

21
22

2324

24

4

17

15

25

25

26

1

48.1 Input, Main and Jack Shafts
14.21:1 Differential (894826)
11.16:1 Differential (894825)

Serial No. All



TURF TRUCKSTER
97

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 836421 1 Shaft, Input

2 836693 3 Bearing, Ball
3 809254 1 Ring, External Retaining
4 800695 1 Ring, External Retaining
5 800737 2 Ring, Internal Retaining
6 837020 1 Baffle, Vent
7 812335 1 Seal, Oil
8 4184901 1 Shaft, Main
9 812009 1 Bearing, Ball

10 836429 1 Collar, Engaging
11 844956 1 Bearing, Bronze Thrust
12 894886 1 Gear, Driven
13 812006 1 • Bushing
14 811993 1 Bearing, Thrust
15 844951 AR Shim, .003 Thick

Add or remove shims as required to
adjust gear backlash.

15 844952 AR Shim, .005 Thick
15 844953 AR Shim, .010 Thick
16 845034 1 Collar, Thrust
17 548952 1 Lockring
18 836420 1 Spacer, Pinion
19 4184900 1 Pinion, 15 Tooth 14.21:1 Differential (894826)
19 4211960 1 Pinion, 18 Tooth 11.16:1 Differential (894825)
20 800611 1 Nut, 9/16-18 Crown Lock
21 891089 1 Jackshaft
22 548201 1 Set Screw, 5/16-18 x 5/16
23 894519 1 Cluster Gear
24 844087 2 • Bushing
25 811992 3 Shim, CLuster Gear
26 842360 1 Gear, 52 Tooth 14.21:1 Differential (894826)
26 836441 1 Gear, 49 Tooth 11.16:1 Differential (894825)
27 4186900 1 Baffle, Oil Scoop



TURF TRUCKSTER
98

2

3

5

6

7

8

9

10

12

11

13

14

14

4

15
1

49.1 Transmission Clutch Release-Shift Selector
Diesel Engine Only

Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
99

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 REF 1 Transmission Case See 50.1

2 REF 1 Shift Assembly See 52.1
3 845223 1 Gasket, Shift Case
4 2702659 3 Screw, M8-1.25 x 40 mm
5 01550-08553 1 Screw, M8-1.25 x 55 mm
6 23265-85200 1 Bearing, Clutch Release
7 09205-03019 1 Roll Pin
8 2702684 1 Plug, Drain
9 11741-85200 1 Support, Transmission

10 2702475 4 Screw
11 37610-80043 1 Switch, Backup Light
12 09280-11002 1 • O-Ring
13 23260-85203 1 Shaft, Clutch Release
14 09300-14017 2 Bushing, Clutch Release
15 09448-20007 1 Spring, Clutch Release



TURF TRUCKSTER
100

2

3 3

3

5

6

6

7

8

9

10

12

11

13

14

16

18

19
20

21

22

23

24

27

28

29

4

4

17

15

25

26

1

1

50.1 Transmission Case
Diesel Engine Only

Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
101

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 24700-85200 1 Case, Transmission Upper and Lower Half

2 2702690 2 • Pin, Alignment
3 2702665 4 • Screw, M8-1.25 x 120 mm Flange
4 2702470 3 • Screw, M8-1.25 x 30 mm Flange
5 2702659 1 • Screw, M8-1.25 x 40 mm Flange
6 2702471 2 • Screw, M8-1.25 Flange
7 24741-83001 1 Retainer, Input Shaft Bearing
8 09103-08152 8 Screw, M8-1.25 x 25 mm Flange
9 09380-28007 1 Cir CLip

10 09262-28019 1 Bearing, Front
11 24131-83002 1 Counter Shaft
12 09262-28020 1 Bearing, Center
13 24671-83000 1 Gear, Countershaft Reverse
14 REF 1 Input and Main Shaft See 51.1
15 09283-25088 1 Seal, Oil
16 09390-68002 1 C-Ring
17 09390-62010 1 C-Ring
18 844184 1 Spacer, 5th Gear
19 452381 1 Screw, M6-1 x 40 mm Flange
20 844186 1 Washer, Special
21 2702662 1 Plug, Inspection Timing
22 452396 7 Screw, M8-1.25 x 90 mm Flange
23 2702683 1 Seal, Extension Case
24 452390 1 Screw, M8-1.25 x 30 mm Flange
25 01421-08303 1 Stud, M8-1.25
26 450324 1 Nut, M8-1.25 Hex Flange
27 2702690 2 Pin, Alignment
28 N/S 1 Mechanical PTO Assembly See 53.1
29 28391-85202 1 Bracket, Shift Cables



TURF TRUCKSTER
102

2

3

5

6

6

7

7

8

8

9
10

12

11

13

14

14

16

16

18

18

18

19

19

20

21

21
22

23

24

27

28
28

4

4

4
17

15

15

25

26

1

51.1 Input and Main Shaft Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
103

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 24110-80410 1 Shaft, Input 4th Gear

2 2702561 1 Bearing, Needle
3 4141037 1 Bearing, Input Shaft Ball
4 09380-28007 3 Cir Clip
5 24410-83000 1 High Speed Syncroniser Includes Hub and Sleeve
6 24471-60A00 6 Key, Syncronizer
7 2703581 2 Spring, High Speed Syncronizer
8 24432-83001 3 Ring, Syncronizer
9 2703453 1 Gear, Main Shaft 3rd 3rd Gear

10 09263-30031 1 Bearing, Needle
11 24121-85252 1 Shaft, Main
12 06111-06003 2 Ball
13 24400-83002 1 Low Speed Syncronizer Includes Hub and Sleeve
14 24436-83000 2 Spring, Low Speed Syncronizer
15 2703580 2 Spring, Low Speed
16 24431-83001 2 Ring, Low Speed Syncronizer
17 24220-60A01 1 Gear, Main Shaft 2nd 2nd Gear
18 09263-35015 3 Bearing, Needle
19 09300-30003 2 Bushing
20 24211-83011 1 Gear, Main Shaft Low 1st Gear
21 09166-30007 2 Washer
22 09262-30086 1 Bearing, Ball
23 24420-83000 1 Syncronizer, Reverse Drive Includes Hub and Sleeve
24 24473-70D10 3 Key, Syncronizer
25 2703581 1 Spring, Reverse Syncronizer
26 4119000 1 Gear, Main Shaft Reverse Reverse Gear
27 26121-85202 1 Gear, Speedometer Drive
28 2702559 2 Cir Clip



TURF TRUCKSTER
104

A

A

B
C

D

B

C D

2

3

5

6

7

8

9

10

10 10

12

11

13

14

16

18
19

20

21
22

23

24

27
28
29

30

31

33

4

44

17

15

25

26

32

1

52.1 Gear Shift Fork Linkage Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
105

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 25411-85201 1 Shaft, Low Speed Fork 1st and 2nd Gear

2 25420-85201 1 Shaft, High Speed Fork 3rd and 4th Gear
3 25451-85261 1 Shaft, Reverse Fork Reverse
4 06111-12004 5 Ball
5 25415-83000 3 Spring, Detent
6 09261-03017 1 Roller
7 2703699 1 Fork, Low Gear Shift 1st and 2nd Gear
8 2703699 1 Fork, High Gear Shift 3rd and 4th Gear
9 2703582 1 Fork, Reverse Gear Shift Reverse

10 09205-05012 3 Pin, 4 x 25 mm Spring
11 09250-10006 1 Plug, Locating
12 2703454 1 Case, Gear Shift Lever
13 25520-85203 1 Shaft. Grear Shift Lever
14 09284-17004 1 Seal, Oil
15 25576-70D00 1 Spring
16 09160-17035 1 Washer, 17 x 32 x 1.2 mm
17 25541-85201 1 Lever, Gear Select
18 25545-85055 1 Dog, Reverse Shift Limit
19 25546-60C01 1 Spring
20 09128-10002 1 Bolt, M10 x 9 mm Retaining
21 09168-10007 1 Gasket
22 25547-70D00 1 Spring
23 09135-08005 1 Ball
24 2701953 1 Pin
25 25530-79501 1 Shaft, Gear Select
26 09286-09001 1 Seal, Oil
27 25535-85412 1 Arm, Gear Select
28 09162-08008 1 Washer
29 2702883 1 Washer
30 2702494 1 Nut, M8-1.25 Hex
31 25536-84200 1 Boot, Gear Select
32 09135-08005 1 Bolt, Retaining
33 24821-09001 1 Plug, Breather



TURF TRUCKSTER
106

A

A

1

2

2

3

4
5

6
7

8

9

10
11

12

13

14
15

15

16

17

18
19

20
21

22

23

24

25 26

26

27

28

29

30

53.1 Mechanical PTO
Diesel Units Only

Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
107

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

1 845257 1 Housing, Mechanical PTO

2 N/S 1 Bushing, Output Shaft
3 2700121 1 Gasket, PTO Housing to Trasmission
4 2700120 1 Gasket, Bearing Housing
5 894989 1 Housing, Bearing
6 844188 1 • Seal, Oil
7 815093 1 • Bearing, Ball
8 452389 3 Screw, M8-1.25 x 25 mm Flange
9 844185 1 Shaft, PTO Output

10 815182 1 Gear, 21 Tooth PTO Sliding
11 844187 1 Bearing, Ball
12 815085 1 Fork, Sliding
13 879807 1 Arm, PTO Shifter
14 548477 AR Shim
15 812419 AR Shim, Transmission
16 807624 1 O-Ring
17 817397 1 Arm, PTO Shifter
18 120166 1 Lockwasher, 1/2
19 301988 1 Nut, 1/2-20 Hex
20 548204 1 Set Screw, 3/8-16 x 3/8
21 815012 1 Spring
22 815013 1 Button
23 452380 1 Screw, M6-1 x 30 mm Flange
24 800425 1 Screw, M6-1 x 12 mm Hex Head
25 894965 1 Gear, Idler
26 N/S 2 • Bushing, Countershaft
27 894947 1 Shaft, Idler
28 316942 1 • Pin, 1/4 x 1/2 in. Spirol
29 09166-16014 1 Washer
30 805307 1 Washer, 5/8 x 1
31 09246-16010 2 Plug, 1/2 NPT



TURF TRUCKSTER
108

1515 15 1510 103010

2

2

3

5
6

7

7

8

9

10

12

11

11

13
14

16

4

4

4

4

4

4

4

4 4

4

15

11

1

Fuse Block 2Fuse Block 1

Brake Fluid
Reservoir

Horn

Dash Panel

Buzzer

12 V Accessory
Plug

Ignition Switch

Brake Accessory
(Option)

Brake Accessory
(Option)

Tail Light Harness
Connector

Cab Stop Light
(Option)

Engine Harness Connector
(Gas Only)

Engine Harness
Connector 1

Engine Harness
Connector 2

Engine Harness
Connector 3

Flasher
(Option)

Turn Signal
(Option)

Jumper Plug

Brake Pedal
Switch

Horn Button

Light Switch

Clutch Pedal
Switch

Right Headlight

Right Turn Signal
(Option)

Left Headlight

Left Turn Signal
(Option)

Heater
(Option)

Ground
Wires

Automatic Transmission
(Not Used)

Optional
Accessories

17

17

17

18

18

18

18

19

19

81”

8-1/2”

8-1/2”

67”

8”

12-1/2”

12-1/2”

12-1/2”

10”

54.1 Diesel Engine Main Harness
Part Number 894266

Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
109

> Change from previous revision

Item Part No. Qty. Description Serial Number / Notes

1 825973 3 Connecter, Six Male Terminal

825886 AR Terminal, 1/4 in. Male 14-16 Gauge Single Wire
825961 AR Terminal, 1/4 in. Male 10 Gauge Two Wire

2 829630 2 Connector, Four Female Terminal
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

3 826726 1 Connector, One Female Terminal
825886 AR Terminal, 1/4 in. Male 14-16 Gauge

4 826005 13 Connector, Two Female Terminal
825748 AR Terminal, 1/ in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

5 825894 1 Connector, Flasher
825899 AR Terminal, 5/16 in. Female 14-16 Gauge

6 825877 1 Connector, Six Female Terminal
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

7 826006 2 Connector, Two Male Terminal
825886 AR Terminal, 1/4 in. Male 14-16 Gauge

8 837296 1 Connector, Ignition Switch
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

9 843598 1 Connector, Rocker Switch
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

10 843550 1 Connector, Eighteen Terminal
843551 AR Terminal

11 837301 2 Connector, Headlight
825889 AR Terminal, 5/16 in. Female 14-16 Gauge One Wire
828629 AR Terminal, 5/16 in. Female 14-16 Gauge Two Wire

12 825996 1 Fuse Holder
13 825997 4 Fuse Clip, 1 Term., 14-16 Gauge
14 825998 6 Fuse Clip, 1 Term, 10 Gauge
15 825999 2 Fuse Clip, 3 Term. 14-16 Gauge
16 836892 5 Fuse, 10 Amp
16 842983 2 Fuse, 15 Amp
16 826000 1 Fuse, 20 Amp
17 826190 AR Tubing, 3/8 in. I.D. Black Convoluted
18 826191 AR Tubing, 1/2 in. I.D. Black Convoluted
19 826192 AR Tubing, 3/4 in. I.D. Black Convoluted



TURF TRUCKSTER
110

2

7

13

4

1

Engine Harness
Connector 3

Engine Harness
Connector 2

Engine Harness
Connector 1

Parking Brake

Oil Pressure
Switch

Fuel
Pump

Diode
Connectors

Starter
Solenoid

Fuel Level
Sender

Fuel Shutoff
Relay

Diodes 4

4

10
12

19

19

14

4

3

5
6

15

15

Pre-Heat
Relay

Fan
Relay

Fan
Motor

Fan Relay
Fuse

8

9

16
17

18
20

18

16
17

Starter

Ground Wires

Ground

Alternator

Starter
Solenoid

Glow Plug

Fuel Solenoid

10
11
Glow Plug

Fuse

Temperature
Sender

Fan
Switch

Radiator Fan
Harness

Oil Cooler Fan
Harness

Radiator Fan
Motor Fuse

Oil Cooler
Fan Motor Fuse

Starter

Ground

Oil Cooler
Fan Motor

55.1 Diesel Engine and Fan Harness
Part Numbers 4174321, 4179800, and 4179801

Serial No. 84090 - All
Serial No. 84064 - All



TURF TRUCKSTER
111

> Change from previous revision

Item Part No. Qty. Description Serial Numbers/Notes

4174321 1 Engine Harness

1 825877 2 • Connector, Six Female Terminal

825748 AR • Terminal, 1/4 in. Fem. 14-16 Gauge Single Wire
825878 AR • Terminal, 1/4 in. Fem. 10 Gauge Two Wire

2 829630 1 • Connector, Four Male Terminal
825961 AR • Terminal, 1/4 in. Male 10 Gauge Two Wire

3 884398 3 • Diode Connector Assembly
4 826005 6 • Connector, Two Female Terminal

825748 AR • Terminal, 1/4 in. Fem. 14-16 Gauge Single Wire
825878 AR • Terminal, 1/4 in. Fem. 10 Gauge Two Wire

5 843168 1 • Connector, Relay
842966 AR • Terminal, Female Relay

6 843167 1 • Relay, 12V 15 Amp DPST
7 558019 1 • Resistor Plug
8 2700868 1 • Connector, 70 Amp Relay

842966 AR • Terminal, Female Relay
2700869 AR • Terminal, 3/8 in. Female Relay

9 842959 1 • Connector, 2 Contact
833257 2 • Terminal, 3/32 in. Female
838463 2 • Seal, Wire

10 NS 2 • Block, Maxi Fuse
11 1 • Fuse, 50 Amp Maxi Fuse
12 4113261 1 • Fuse, 25 Amp
13 4221100 1 • Relay, 12V, 70 Amp SPST

4179801 1 Radiator Fan Harness
14 836536 1 • Fuse, 40 Amp
15 826006 1 • Connector, Two Male Terminal

825886 AR • Terminal, 1/4 in. Male 14-16 Gauge
16 2700868 1 • Connector, 70 Amp Relay

842966 AR • Terminal, Female Relay
2700869 AR • Terminal, 3/8 in. Female Relay

17 4221100 1 • Relay, 12V, 70 Amp SPST
18 826254 2 • Block, Single Fuse

825997 AR • Fuse Clip, 1 Term., 14-16 Gauge
826193 7-1/2” • Tubing, 7/16 in. I.D. Green 25 Foot Bulk

4179800 1 Oil Cooler Fan Harness Includes Items 15~18
19 826005 1 • Connector, Two Female Terminal

825748 AR • Terminal, 1/4 in. Fem. 14-16 Gauge
826193 58” • Tubing, 7/16 in. I.D. Green 25 Foot Bulk

20 842983 1 • Fuse, 15 Amp



TURF TRUCKSTER

Serial No. 84067 - All
Serial No. 84068 - All
Serial No. 84069 - All
56.1 Gas Main Harness
Part Number 4238042
112

Fuel
Relay

Main
Relay

Fan
Relay

Shifter
Light

Diagnostic
Plug

12

13 
14

16 415
Fuse

Block #2

Fuse
Block #3

Fuse
Block #1

Brake Fluid
Reservoir

Horn

CAN
Connector

Brake Accessory
(Option)

Brake Accessory
(Option)

Heater
(Option)

Ground
Wires

Optional
Accessories

4

4
36

37

4

3132
33

4

4

Positive
Standoff

Wires

7

9

10

19

19

19

20

20

20

20

21

2121

22

22

22

22
22

11

11

4

4

Dash Panel

Buzzer

Speedometer
Signal

Tach / Speedometer
Signal

Tach
Signal

12 V Accessory
Plug

Horn Button

Light Switch

Clutch Pedal
Switch

Brake Pedal
Switch

Radiator Fan

Fuel Sender

Right Headlight

Right Turn Signal
(Option)

Left Headlight

Left Turn
Signal

(Option)

7

7

5

6

8

1

Ignition SwitchCab Stop Light
(Option)

Flasher
(Option)

Turn Signal
(Option) Jumper Plug

Tail Light Harness
Connector

Transmission Ground
Wires

B+ Starter

Fuel Pump
Starter

Solenoid

Parking Brake
Switch

Shift
Switch

Back-Up
Alarm

Back-Up
Switch

Speed
Sensor

AT/MT Engine
Harness Connectors

ECU
Connector

Shift
Solenoid

2 

17”

18”

15”

20-1/2”

16”

13”

35” 35”

30”

21”

11”

9“
80”

11”

14”

12”

3

3

18

17

17

23

25

27

26

28

29
30

24

35
6”

10”

20”

10”

34

34

10”34

34

34

34



TURF TRUCKSTER
Item Part No. Qty. Description Serial Number / Notes

1 825973 1 Connecter, Six Male Terminal

825886 AR Terminal, 1/4 in. Male 14-16 Gauge Single Wire
825961 AR Terminal, 1/4 in. Male 10 Gauge Two Wire

2 829631 1 Connector, Four Female Terminal
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/ in. Female 10 Gauge Two Wire

3 826726 2 Connector, One Female Terminal
825886 AR Terminal, 1/4 in. Male 14-16 Gauge

4 826005 12 Connector, Two Female Terminal
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

5 825894 1 Connector, Flasher
825889 AR Terminal, 5/16 in. Female 14-16 Gauge

6 2700913 1 Jumper Plug, Taillight
825877 1 • Connector, Six Female Terminal
825748 AR • Terminal, 1/4 in. Female 14 Gauge Single Wire
825878 AR • Terminal, 1/4 in. Female 10 Gauge Two Wire

7 826006 3 Connector, Two Male Terminal
825886 AR Terminal, 1/4 in. Male 14-16 Gauge

8 837296 1 Connector, Ignition Switch
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

9 843598 1 Connector, Rocker Switch
825748 AR Terminal, 1/4 in. Female 14-16 Gauge Single Wire
825878 AR Terminal, 1/4 in. Female 10 Gauge Two Wire

10 843550 1 Connector, Eighteen Terminal
843551 AR Terminal

11 837301 2 Connector, Headlight
825889 AR Terminal, 5/16 in. Female 14-16 Gauge One Wire
828629 AR Terminal, 5/16 in. Female 14-16 Gauge Two Wire

12 825996 3 Fuse Holder
13 825997 12 Fuse Clip, 1 Term., 14-16 Gauge
14 825998 6 Fuse Clip, 1 Term, 10 Gauge
15 825999 2 Fuse Clip, 3 Term. 14-16 Gauge
16 836892 7 Fuse, 10 Amp
16 842983 3 Fuse, 15 Amp
16 826000 1 Fuse, 20 Amp
16 4113261 1 Fuse, 25 Amp
17 843168 2 Connector, 15 Amp Relay

842966 8 Terminal, Female Relay
18 2700868 1 Connector, 70 Amp Relay

842966 2 Terminal, 1/4 in. Female Relay
2700869 2 Terminal, 3/8 in. Female Relay

19 826190 AR Tubing, 3/8 in. I.D. Black Convoluted 50 Foot Bulk
20 826191 AR Tubing, 1/2 in. I.D. Black Convoluted 25 Foot Bulk
113



TURF TRUCKSTER

Serial No. 84067 - All
Serial No. 84068 - All
Serial No. 84069 - All
56.1 Gas Main Harness (Continued)
Part Number 4238042
114

Fuel
Relay

Main
Relay

Fan
Relay

Shifter
Light

Diagnostic
Plug

12

13 
14

16 415
Fuse

Block #2

Fuse
Block #3

Fuse
Block #1

Brake Fluid
Reservoir

Horn

CAN
Connector

Brake Accessory
(Option)

Brake Accessory
(Option)

Heater
(Option)

Ground
Wires

Optional
Accessories

4

4
36

37

4

3132
33

4

4

Positive
Standoff

Wires

7

9

10

19

19

19

20

20

20

20

21

2121

22

22

22

22
22

11

11

4

4

Dash Panel

Buzzer

Speedometer
Signal

Tach / Speedometer
Signal

Tach
Signal

12 V Accessory
Plug

Horn Button

Light Switch

Clutch Pedal
Switch

Brake Pedal
Switch

Radiator Fan

Fuel Sender

Right Headlight

Right Turn Signal
(Option)

Left Headlight

Left Turn
Signal

(Option)

7

7

5

6

8

1

Ignition SwitchCab Stop Light
(Option)

Flasher
(Option)

Turn Signal
(Option) Jumper Plug

Tail Light Harness
Connector

Transmission Ground
Wires

B+ Starter

Fuel Pump
Starter

Solenoid

Parking Brake
Switch

Shift
Switch

Back-Up
Alarm

Back-Up
Switch

Speed
Sensor

AT/MT Engine
Harness Connectors

ECU
Connector

Shift
Solenoid

2 

17”

18”

15”

20-1/2”

16”

13”

35” 35”

30”

21”

11”

9“
80”

11”

14”

12”

3

3

18

17

17

23

25

27

26

28

29
30

24

35
6”

10”

20”

10”

34

34

10”34

34

34

34



TURF TRUCKSTER
21 826192 AR Tubing, 3/4 in. I.D. Black Convoluted 25 Foot Bulk
22 826193 AR Tubing, 7/16 in. I.D. Green Convoluted 25 Foot Bulk
23 N/S 1 Connector, 12 Contact Male MT Engine Harness Connector

833257 6 Terminal, Female
838463 6 Seal, Wire

2700933 6 Plug, Cavity
24 N/S 1 Connector, 16 Contact Male AT Engine Harness Connector

833257 14 Terminal, Female
838463 14 Seal, Wire

2700933 2 Plug, Cavity
4118039 7 Plug, ECU Connector

25 845330 1 Connector, 4 Contact Male
833257 4 Terminal, Female
838463 4 Seal, Wire

26 845327 1 Connector, 3 Contact Female
2700380 3 Terminal
2700381 3 Seal, Wire

27 845328 1 Connector, 9 Contact Female
2700385 2 Terminal
2700387 2 Seal, Wire
2700384 7 Terminal
2700386 7 Seal, Wire

28 839917 1 Plug, 2 Wire Deutsch
29 839921 1 Lock, 2 Wire Deustch
30 524358 2 Terminal, 18-20 AWG Male Pin
31 838768 2 Lock, 4 Wire Deutsch
32 838769 4 Terminal, 18-20 AWG Socket
33 838770 2 Plug, 4 Wire Deutsch
34 4245130 AR Turbing, 1/2 in. I.D. Green Convoluted 30 Inch Length
35 N/S 1 Connector, 60 Contact
36 825880 2 Connector, One Male Terminal

825748 AR Terminal, 1/4 in. Female 14-16 Gauge
37 N/S 1 CAN Connector

Item Part No. Qty. Description Serial Number / Notes
115



TURF TRUCKSTER

Serial No. 84067 All
Serial No. 84068 All
Serial No. 84069 All
57.1 Gas Engine Electrical Schematic
116

2

6

7

10

13

4

5

14

6

15

14

15

25

28

29

30

32

1

4

6

8

10

11

33

45

57

P

Diagnostic
Plug

R

N

D
C

2

1

Pins 1, 3-5, 8, 9, 11
12, 16-24, 26, 27, 
31, 34-44,46-56,
and 58-60 Not Used.

Pins 2 and 16
Not Used.

Pins 2, 3, 5, 7
9,  and 12
Not Used.

Wh/Rd

Bk

Bk/Wh

Bk/Bn

Gn

Gn/Wh

Bk/Rd

Bl/Wh

Bk/Rd

Bk/Gn

Bn

Rd “PWR”

Bu/Wh

Wh

Pk

Og

Og/Gn

Bk/Wh

Bk

Bu/Bk

Wh/Ye

Rd

Bu

Bk

Bu/Wh

Bk/Rd

Og/Bu

Gn/Bu

Gn/Wh

Gn

Gn/Pk

Gn/Pk

Og/Bu

Og/Gn

Gn/Bu

Pk

Bn/Ye

Wh/Pk

Gn

Rd

Shifter Switch
(Automatic

Transmission)

60 Pin
ECU

Connector

ECU

MT Engine
Harness

Connector

Pins 1 - 3, 7-13,
and 16 Not Used.

CAN
Connector

1

3

4

5

6

7

8

9

10

11

12

13

14

15

AT Engine
Harness

Connector

Shift Solenoid
(Automatic

Transmission)

Bk/Rd 

Bk/Rd 

Rd

Gn/Wh 

Bn/ Y e 

Bk/Gn 

Og 

Wh/Rd 

Rd 

Bk/Wh 

Bk/Wh 

Wh 

Pk 

Pk 

Wh/Pk 

Wh/ Y e 

Bu 

Gn/Wh 

Bk/Wh

Bk

Wh/Ye

Bu

Bu/Bk

Bu/Wh

Bk/Rd

Gn/Wh

Bn/Ye 

123456789101112131415

161718192021222324252627282930

313233343536373839404142434445

464748495051525354555657585960

123456789101112131415

161718192021222324252627282930

313233343536373839404142434445

464748495051525354555657585960

See page 120 for Engine Harness
60 pin connector



TURF TRUCKSTER
117

15 A

10 A 

15 A 

25 A 

Bk 

Bk 

Bk/Rd 

Y e Y e 

Rd/ Y e 

Rd/Bk 

Rd/Og 

Gn/Bk 

Bk/Gn 

Bk/Rd 

Bk/Rd 

Bk/Gn 

Bk/Rd 

Bk/Rd 

RdRd

Bu 

Bu 

Bk/Wh 

Wh/Rd 

Wh/Rd 

Wh/Rd 

Gn/Wh 

Bn/ Y e 

Gn/Wh 

Bn/ Y e 

Pk 

Pk/Bu Pk/Bu 

Bk/Gn 

Bk/Gn 

Backup Alarm 
Bk 

Speedometer 
Signal 

Speed 
Sensor 

Og Og 

Og 

Wh/Rd 

Wh/Rd 

Bk 

Fuel 
Pump 

F a n 
Motor 

Fuel 
Rel a y 

F a n 
Rel a y 

Main 
Rel a y 

Shifter 
Light 

Rd 

Rd 

Rd Bn/Ye 

Bn/Ye 

Reverse Switch 
(Manual Transmission) 

Bk/Wh Bk/Wh 

Bk/Wh 

Bk/Wh 

Bk/Wh 

Bk/Wh 

Gn/Bk 

Wh/ Y e 

Bu 

Wh 

Pk 

Wh/Pk 

Wh 

Pk 

Pk 

Wh/Pk 

Gn/Wh 

Wh/ Y e 

Bu 

Gn/Wh 

Rd 



TURF TRUCKSTER
118

P
k/

B
u

W
h/

P
k

P
k

W
h/

G
n

G
n

R
d

B

BkBkBkBkBk

Bk

Bk

Rd Wh/Gn

Gn

Ye/Rd

Ye/Rd

Ye

R
d

R
d

Ye
/R

d

Ye
/R

d

Ye

Bk/Wh

Bk/Wh

Bk/Wh

Bk/Wh

Bk/Wh

Bk/Wh

Gn/Bk

A I S

ACC - B + A
OFF - None
ON - B +A+I
Start - B+I+S

G
n/

B
k

10 A

Accessory
Connector 1

Accessory
Connector 2

Accessory
Connector 3

Accessory
Connector 4

Accessory
Connector 5

Brake Fluid
Level Switch

Dash
Panel

10 A

10 A

20 A

Ignition
Switch

Bn

Rd/Bk Rd/Bk

Wh/Ye

Wh/Ye

Wh/Og

Bu

Bu

Wh

Pk

Wh/Pk

Gn/Wh

Gn/Wh

Og Og

Pk/Bu

Gn/Bk

Wh/Rd

Ye/Bk

Bk

Wh/Bu Wh/Bu

Bk/Wh

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18 Coolant
Overheat

Alarm

+ 12 V

Overheat
Alarm

Right Turn

Tach Input

Tachometer

Voltmeter

Temp Gauge

Fuel Guage

Left Turn

Parking Brake

Fuel Sender

Oil Pressure

High Beam

Pre-Heat

- 12 V

Brake Fluid Level

Gas Tach Input

B S

Wh/Og

Wh/Og

Wh/Rd

Wh/Rd

Rd

Rd

Rd

Bk

Starter

Starter
Solenoid

Pk/Bu

Clutch Switch
(Manual Transmission)

Pk/Bu

Fuel
Sender

Bk

Parking Brake
Switch

Bn

Rd

Wh

Wh/Og

Gn/Bk

Ye/Bk

Engine
Harness

Connector 2



TURF TRUCKSTER
119

T urn Signa l 
Accesso r y 

Bk 

Bk 

Bk 

Bk 

Bk 

Bn 

Bn 

Wh/Rd 

Wh/Rd 

Rd 

Rd 

Rd 

Bk/Ye 

Y e 

Y e 

Y e/R d Y e/R d 

Wh/Og 

Wh/Bu 

Rd 

Wh 

Rd 

Wh 

Wh/Og 

Brake 
Accesso r y  

 Connector 1 

Bk 

Bk Bk 

Bn Bn 

Bk 

Bu/Bk Bu/Bk Og 

Rd/Bk 

Bu/Bk 

Rd/Bk 

Rd/Bk 

Bn 

Bk Bk/Rd Bk Rd 

Og/Bk 

Og/Bk 

Og/Bk 

Og/Bk 

Gn/Bk 

Y e/B k 

Gn/Bk 

Bu 

Wh/Og Wh/Og 

Wh/Bu 

Bu 

Bu Bn 

Bn 

Wh 

Wh Wh 

Gn/Bk 

Y e/B k 

Y e/B k 

Og 

Og 

Og 

Cab Stop 
Light 

Accesso r y 

Right  T ur n 
Signal Light 
Accesso r y 

Left  T ur n 
Signal Light 
Accesso r y 

Brake 
Accesso r y  

 Connector 2 

Horn 
Button 

15 A 

10 A 

10 A 

15 A 

Horn 

Brake 
P eda l 
Swit c h 

Flasher 
( T urn Signa l 
Accesso r y ) 

Single 
T ail Ligh t 
Harness 

J umpe r 
Plug 

L o w Bea m 

High Beam 

L o w Bea m 

High Beam 

Brake 
Light 

T ai l 
Light 

Power 
Point 

Right Headlight 

Left Headlight 



TURF TRUCKSTER

58.1 Gas Engine Schematic
120

1

2

3

4

5

6

7

8

9

10

11

12

1 4 6 8 10 11

13

14

15

16

18

19

20

21

24

25

26

27

33

34

35

36

37

38

39

40

41

42

Engine Harness
ECU Connector

Pressure Sensor

Throttle Sensor

Intake Air
Temperature

Air / Fuel
Ratio Sensor

MT Engine
Harness Connector

33 Ω
Resistor

Engine
Harness

Connector 2

Bk

Wh

Rd

Gn

Wh

Rd

Gn

G
n/

Ye Ye B
k

Ye/Bu

Og

Gn/Wh Gn/Wh

Gy/Bu

Ye/Bu

Bn/Wh

Bn

Bn/Bk

Gn/Ye

Gn

Bk/Bu

Ye

Wh/Rd

Gn/Bu

Bn/Rd

Gn

Bu/Wh

Wh

Wh/Bk

Wh

Bk

Gn/Ye

Gn/Rd

Gn/Rd

Wh

Gn/Rd

Gn/Ye

Gn/Wh

Bu/Ye

Gn/Rd

Gy/YeGy/Ye

Rd/Bk

B
k/

W
h

Og/Bk

B
k/

Ye

P
k

Ye
/B

k

B
k/

R
d

B
u/

W
h

B
k/

W
h

O
g/

B
k

1 3 4 5 6 7 8 9 10 11 12 13

AT Engine
Harness Connector

B
k/

W
h

O
g

B
k/

Ye

B
u/

B
k

P
k

Ye
/B

u

Ye
/B

k

B
u/

W
h

B
k/

R
d

O
g/

B
k

G
n/

B
u

W
h/

B
u

14
G

n

15
B

n/
R

d

W
h/

G
n

Rd/Bk

44 Bk/Bu

47 Bu/Ye Bu/Ye

50 Og

52 Bu/Ye

53 Gn/Bk

56 Rd/Bu

57 Rd/Ye

58 Bk/Bu

59 Bu/Bk

60

28

Bu/Wh

Bu

Gn/Bk

Bu/Ye

Bu/Ye

Bn/Bk

Bn/Wh

Bk/RdBk/Rd

Gn

Bn

Rd/Bk

Rd/Bu

Wh/Rd

Wh

Wh/Bk

Rd/Bk

Wh

Og

Rd/Bu

Wh

Rd/Ye

Bk/Wh

Bk/Rd

Ye/BuWh/Bu

Pins 2 and 16
Not Used

Pins 2, 3, 5, 7, 9,
and 12 Not Used

Pins 17, 22, 23, 29, 30
31, 32, 43, 45, 46, 48

49, 51, 54, and 55
Not Used

Water
Temperature

Sensor

Alt

Gn/Wh

Oil Pressure
Sender

Ye/Bk

Temperature
Sender

Pk

Gy/Bu

Bk/RdBu



TURF TRUCKSTER
121

Oxygen 
Sensor ISC 

Knock 
Sensor 

Crank Angle
Sensor

Crank Position 
Sensor 

Coil 
1 

Coil 
2 

Coil 
3 

M 

Injector #1 

Injector #2 

Injector #3 

Gn

Br/Bk 

Bn/Wh

Bn

Rd/Bk 

Rd/Ye 

Rd/Bk

Rd/Bu 

Wh 

Br/Bk 

Bn/Wh 

Bk/Rd

Gn

Bn 

Gn/Wh

Rd/Bk 

Rd/Bk

Rd/Ye 

Rd/Bu 

Wh 

Gy/Bu

Gy/Bu

Wh/Rd 

Wh 

Wh/Bk 

Og

Wh

Bk/Wh

Bk/Rd

Wh

Bk/Wh Bk/Wh Bk/Wh 

Bk/Rd 

Bk/Rd 

Bk/Rd 

Bk/Rd 

Bk/Rd 

Bk/Rd

Bk/Rd 

Og

Bk/Rd 



TURF TRUCKSTER
122

P
k

P
k

Pk Pk

W
h/

G
n

W
h

B
k

B
k

B
k G

n

G
n

W
h/

B
k

P
k/

B
u

W
h/

Ye

W
h/

R
d

R
d/

B
k

R
d

R
d

R
d

O
g

Main Harness to
Engine Harness

Connector 1

Main Harness to
Engine Harness

Connector 2

Main Harness to
Engine Harness

Connector 3

B

Bk

Bk

Bk

Bk

Rd

Bk

Rd

Rd Wh/Gn

Gn

Ye/Rd

Ye

Bk

Ye/Rd

Bk

Ye/Rd

Bk

Ye

Bk

Gn

A I S

ACC - B A
OFF - None
ON - B A I
Start - B I S

10 A

Automatic
Transmission

Controller

Heater
Accessory

Accessory
Connector 1

Accessory
Connector 2

Accessory
Connector 3

Accessory
Connector 4

Brake Fluid
Level Switch

Dash
Panel

10 A

10 A

20 A

Ignition
Switch

Clutch
Switch

Wh/Bn

Bn

Rd/Bk

Rd/Bk

Wh/Bk

Wh/Ye

Wh/Og

Wh

Og

Pk/Bu

Gn/Bk

Wh/Rd

Ye/Bk

Bk

Wh/Bu

Wh/Bu

Gn

1

2

3

4

5

6

7

8

9

10

11

12

13

14

15

16

17

18

Overheat
Alarm

Power
Point

12 V

Overheat
Alarm

Right Turn

Diesel Tach Input

Tachometer

Voltmeter

Temp Gauge

Fuel Guage

Left Turn

Parking Brake

Fuel Sender

Oil Pressure

High Beam

Pre-Heat

- 12 V

Brake Fluid Level

Gas Tach Input

59.1 Diesel Engine Electrical Schematic Serial No. 84090 All
Serial No. 84064 All



TURF TRUCKSTER
123

W
h/

B
n

Main Harness to
Engine Harness

Connector 4
(Gas Units)

Turn Signal
Accessory

Bk

Bk

Bk

Bk

Bk

Bn

Wh/Rd

Wh/Rd

Rd

Ye

Ye

Ye/Rd Ye/Rd

Wh/Og

Wh/Bu

Wh/Og

Brake
Accessory

Connector 1

Bk

BkBk

BnBn

Bk

Bu/BkBu/BkOg

Rd/Bk

Bu/Bk

Rd/Bk

Rd/Bk

Bn

Bk Bk Bk Rd

Og/Bk

Og/Bk

Og/Bk

Og/Bk

Gn/Bk

Ye/Bk

Gn/Bk

Bu

Wh/Og

Wh/Bu

Bu

Bu Bn

Bn

Wh

Wh Wh

Gn/Bk

Ye/Bk

Ye/Bk

Og

Og

Og

Cab Stop
Light

Accessory

Right Turn
Signal Light
Accessory

Left Turn
Signal Light
Accessory

Brake
Accessory

Connector 2

Horn
Button

15 A

10 A

10 A

15 A

Horn

Brake
Pedal

Switch

Flasher
(Turn Signal
Accessory)

Single
Tail Light
Harness

Jumper
Plug

Low Beam

High Beam

Low Beam

High Beam

Brake
Light

Tail
Light

Right Headlight

Left Headlight



TURF TRUCKSTER
124

B

BP

L G

IG

S

P
k

Pk

Wh
Wh

Bk

Bk

Bk

Gn

Gn

YeYe

G
n

G
n

Ye B
u

B
u

Ye

Ye

W
h/

R
d

W
h/

G
n

W
h/

G
n

W
h/

G
n

W
h/

G
n

W
h/

B
k

W
h/

B
k

Ye

Ye

Ye

Ye

W
h/

B
k

P
k/

B
u

Wh/Bk

Wh/BkWh/Bk

Ye

W
h/

B
k

Pk/Bu

Wh/YeWh/Ye

Wh/Rd

Rd/Bk

Rd/Bk

W
h/

G
n

W
h/

R
d

W
h/

B
k

W
h/

B
k

W
h/

B
k

W
h

W
h

G
n

G
n

G
n

G
n

G
n

G
n

G
n G

n

W
h/

R
d

R
d

R
d

R
d

R
d

R
d

B
n

R
d

R
d

R
d

R
d

R
d

R
d

O
g

R
d

Rd

Rd

Rd

Rd

B
k

B
k

B
k

O
g

Og

50
A

S
ta

rt
er

S
ta

rt
er

S
o

le
n

o
id

D
io

d
e

D
io

d
e

D
io

d
e

F
u

el
P

u
m

p

F
u

el
S

en
d

er

F
u

el
S

o
le

n
o

id

F
u

el
S

h
u

to
ff

R
el

ay

Te
m

p
S

en
d

er

M
ai

n
H

ar
n

es
s

C
o

n
n

ec
to

r
1

M
ai

n
H

ar
n

es
s

C
o

n
n

ec
to

r
2

M
ai

n
H

ar
n

es
s

C
o

n
n

ec
to

r
3

G
lo

w
P

lu
g

s

R
ad

ia
to

r
Fa

n
R

el
ay

W
ire

s
m

ar
ke

d
w

ith
ar

e
pa

rt
of

th
e

ra
di

at
or

fa
n

ha
rn

es
s

Fa
n

S
w

it
ch

R
es

is
to

r
P

lu
g

R
ad

ia
to

r
Fa

n
M

o
to

r

P
re

-H
ea

t
R

el
ay

A
lt

er
n

at
o

r

25
A

40
A

B
k

B
k

B
k

B
k

30

85

86
8787

A

O
il

P
re

ss
u

re
S

w
it

ch

P
ar

ki
n

g
B

ra
ke

S
w

it
ch

W
h/

B
k

Ye

Ye
R

d
B

n

O
il

C
o

o
le

r
Fa

n
R

el
ay

W
ire

s
m

ar
ke

d
w

ith
ar

e
pa

rt
of

th
e

oi
lc

oo
le

r
fa

n
ha

rn
es

s

O
il

C
o

o
le

r
Fa

n
M

o
to

r

15
A

B
k



INDEX
00414G5 ..................... 65
009034880............ 43, 45
01116G01 ................... 63
01421-08303............. 101
01550-08353............... 21
01550-08553............... 99
06111-06003............. 103
06111-12004............. 105
08310-00103............... 47
09103-08152............. 101
09111-08035............... 53
09128-10002............. 105
09135-08005............. 105
09160-17035............. 105
09162-08008............. 105
09166-16014............. 107
09166-30007............. 103
09168-10007............. 105
09205-03019............... 99
09205-05012............. 105
09246-16010............. 107
09250-10006............. 105
09261-03017............. 105
09262-28019............. 101
09262-28020............. 101
09262-30086............. 103
09263-30031............. 103
09263-35015............. 103
09280-11002............... 99
09283-25088............. 101
09284-17004............. 105
09286-09001............. 105
09300-14017............... 99
09300-30003............. 103
09380-28007..... 101, 103
09390-62010............. 101
09390-68002............. 101
09448-20007............... 99
10386715, 19, 21, 23, 26,

....53, 57, 61, 69,
71, ..... 77, 91, 95

111074.................. 91, 95
111758........................ 91
111812........................ 65
111813........................ 65
111814........................ 65
111817........................ 65
111838........................ 41
111893........................ 63
111898............ 13, 57, 65
112050........................ 89
112840........................ 65
11391G4 ..................... 45
11391G7 ............... 59, 67
11710-77100............... 47
11741-85200......... 47, 99

12005213, 57, 65, 71, 77,
................. 85, 87

120166 ...................... 107
120177 ............47, 53, 61
130728 ............57, 63, 65
160410 ........................ 65
17680-50F70............... 43
18292G1 ............... 73, 75
22100-85200............... 53
22400-85141............... 53
23260-85203............... 99
23265-85200............... 99
23266-85002............... 21
24110-80410............. 103
24121-85252............. 103
24131-83002............. 101
24211-83011............. 103
24220-60A01 ............ 103
24400-83002............. 103
24410-83000............. 103
24420-83000............. 103
24431-83001............. 103
24432-83001............. 103
24436-83000............. 103
24471-60A00 ............ 103
24473-70D10 ............ 103
24671-83000............. 101
24700-85200............. 101
24741-83001............. 101
24821-09001............. 105
2500917 ...................... 53
25411-85201............. 105
25415-83000............. 105
25420-85201............. 105
25451-85261............. 105
25520-85203............. 105
25530-79501............. 105
25535-85412............. 105
25536-84200............. 105
25541-85201............. 105
25545-85055............. 105
25546-60C01 ............ 105
25547-70D00 ............ 105
25576-70D00 ............ 105
26121-85202............. 103
2700120 .................... 107
2700121 .................... 107
2700166 ................ 73, 75
2700177 ................ 73, 75
2700334 ...................... 63
2700335 ...................... 63
2700380 .................... 115
2700381 .................... 115
2700384 .................... 115
2700385 .................... 115
2700386 .................... 115

2700387 ....................115
2700453 ......................41
2700493 ......................95
2700514 ......................93
2700515 ......................93
2700525 ......................65
2700530 ......................93
2700531 ......................93
2700540 ......................63
2700757 ................21, 87
2700792 ........................5
2700796 ......................15
2700797 ......................15
2700800 ......................79
2700801 ......................79
2700859 ......................63
2700868 ............111, 113
2700869 ............111, 113
2700913 ....................113
2700933 ....................115
2701129 ......................63
2701223 ........................7
2701253 ................39, 93
2701273 ......................25
2701371 ......................25
2701408 ......................93
2701442 ......................45
2701465 ................85, 87
2701513 ......................45
2701693.7 ...................73
2701697 ................31, 49
2701697.7 ...................51
2701850.7 ...................13
2701897 ................73, 75
2701898 ................73, 75
2701953 ....................105
2702012 ......................13
2702014 ......................13
2702198 ........................5
2702199 ........................7
2702217 ......................39
2702244 ... 17, 63, 85, 87
2702247 ......................39
2702257.7 ...................39
2702470 ........49, 51, 101
2702471 ....................101
2702475 ......................99
2702484 ......................67
2702489 ......................67
2702494 ....................105
2702500 ......................69
2702501 ......................69
2702502 ......................69
2702534.7 ...................93
2702535.7 ...................93
2702547 ......................49

2702559.....................103
2702561.....................103
2702659...............99, 101
2702662.....................101
2702665.....................101
2702683.....................101
2702684.......................99
2702686.................49, 51
2702687.......................49
2702688.................49, 51
2702689.................49, 51
2702690........ 49, 51, 101
2702695.......................23
2702696.......................25
2702756.......................51
2702883.....................105
2702996.......................23
2703002.......................21
2703081.......................39
2703158.........................5
2703257.7....................13
2703294.7....................31
2703309.......................93
2703453.....................103
2703454.....................105
2703481.......................93
2703580.....................103
2703581.....................103
2703582.....................105
2703683.................13, 57
2703684.................13, 63
2703699.....................105
2703707.......................23
2703931.7..............23, 25
2703951.................23, 25
2703953.......................23
2703956.7....................23
2703961.......................31
2703964.7..............23, 25
28391-85202 .............101
29165G01....................13
3001025.......................81
3001388.......................59
3001965.......................59
3003704.......................71
300646............ 59, 67, 79
300977...................23, 25
301988.......................107
302030.........................26
302288.............. 7, 63, 65
302944.........................37
303269...... 37, 47, 53, 61
303952...........................5
304636............ 37, 39, 93
305134.........................37
306320.........................63
125



INDEX
306322.........................95
30632553, 61, 63, 69, 85,

........................87
306328. 7, 13, 15, 17, 19,

21
306372.........................63
306375............ 26, 63, 65
306388.........................15
30639623, 25, 26, 51, 59,

63, 65, 67, 69, 85
306397...................23, 25
306405.........................93
306416.........................91
306419........ 5, 69, 85, 87
306423.........................95
306435.........................95
306450.........................61
306463.....................5, 15
306488.............. 5, 85, 87
306506.........................65
306531.........................13
306555.........................69
306562...................47, 53
306799.........................41
306825.........................37
306829.........................91
306834.........................15
306835.........................53
306836.........................47
306839.........................35
306891.........................47
306915.........................65
306981............ 53, 63, 68
306982.........................91
307776.........................95
308008.........................37
308089...................15, 63
308090. 7, 23, 25, 59, 63,

65, ...........67, 79
308091...................23, 25
309067............ 31, 73, 75
309488...........................7
311392.........................37
311396.........................33
311398.........................33
311763...................23, 25
312288.........................29
316907.........................15
316942.......................107
320107...... 17, 41, 81, 83
339897.........................15
351107.........................15
359864.........................65
360111...................29, 33
36092G01....................59
361117...................71, 77

37610-80043............... 99
38061A ......................... 5
38541............................ 5
400022........................ 35
400108........................ 47
400182........................ 75
400184............ 43, 45, 59
400188........................ 73
409804........................ 87
4113019................ 73, 75
4113020................ 73, 75
4113022...................... 71
4113261............ 111, 113
4113986................ 53, 61
4114867...................... 65
4115033...................... 45
4115400...................... 45
4115584...................... 65
4116017...................... 87
4117092...................... 53
4117153.7....... 29, 71, 77
4118027...................... 67
4118039.................... 115
4118422...................... 67
4118423...................... 67
4118760...................... 81
4119000.................... 103
4119866.8................... 61
4119867.8................... 61
4119955...................... 51
4120076...................... 45
4120096...................... 51
4120097...................... 51
4120098...................... 51
4120138...................... 35
4124567...................... 83
4124568...................... 83
4139208...................... 63
4139209...................... 63
4139210...................... 63
4139211...................... 67
4139442...................... 45
4139691........................ 5
4139724........................ 7
4139939........................ 7
4139967...................... 71
4140067...................... 33
4140069...................... 33
4140071...................... 33
4140072...................... 33
4140075...................... 33
4140090................ 43, 45
4140269.................. 9, 11
4140431...................... 25
4140617...................... 67
4140618...................... 67

4140899 ...................... 49
4141031 ...................... 63
4141037 .................... 103
4141425 ...................... 65
4142627 ...................... 25
4142630 ...................... 25
4142772 ...................... 49
4142796 ...................... 25
4144334 ...................... 33
4144345 ...................... 33
4146818 ...................... 25
4146819 ...................... 25
4147584 ........................ 7
4147586 ........................ 7
4148065 ...................... 51
4148082 ...................... 49
4148150 ...................... 45
4148206 ...................... 45
4148212 ...................... 51
4148213 ...................... 51
4148360 ...................... 49
4148361 ...................... 51
4148391 ...................... 49
4149901 ...................... 55
4150138 ...................... 55
4150957 ...................... 65
4152157 ................ 85, 87
4154081 ...................... 87
4158740 ........................ 5
4158741 ........................ 5
4158742 ........................ 5
4166840 ...................... 77
4166841 ...................... 77
4166842 ................ 75, 77
4168131 ...................... 77
4168143 ................ 73, 75
4168402 ....13, 23, 25, 26
4170802 ................ 73, 75
4170840 ...................... 77
4171761 ...................... 93
4172648 ...................... 73
4173062 ...................... 47
4173262 ...................... 53
4173980 ...................... 53
4174200 ...................... 53
4174260 ...................... 53
4174281 ...................... 47
4174282 ...................... 53
4174285 ..........47, 59, 71
4174286 ................ 47, 61
4174287 ...................... 33
4174288 ...................... 33
4174321 .............. 43, 111
4174560 ...................... 61
4174563 ...................... 43
4174620 ...................... 59

4174660 ...................... 43
4174662 ...................... 57
4174720 ...................... 57
4174820 ...................... 43
4175021 ...................... 57
4175340 ...................... 11
4175401 ...................... 29
4175402 ................43, 45
4175560 ...................... 53
4175561 ...................... 61
4175562 ...................... 61
4175620 ...................... 61
4176887 ...................... 43
4176960 ...................... 61
4177253 ...................... 43
4177560 ...................... 61
4179800 ..............43, 111
4179801 ..............43, 111
4179803 ..........31, 49, 51
4179842 ...................... 61
4180501 ...................... 73
4180601 ................71, 77
4183301 ................85, 87
4183303 ................85, 87
4183304 ...................... 87
4183623 ...................... 53
4183634 ...................... 61
4184900 ...................... 97
4184901 ...................... 97
4185240 ...................... 61
4185540 ................31, 71
4186780 ...................... 53
4186900 ...................... 97
4188387 ................55, 68
4189960 ...................... 65
4190700 ...................... 61
4190701 ...................... 61
4191140 ................47, 61
4192125 ...................... 47
4192281 ...................... 21
4194420 ...................... 19
4194421 ...................... 19
4194500 ...................... 19
4202860 ...................... 17
4203360 ...................... 49
4203381 ...................... 49
4205580 ........................ 9
4208620 ........................ 5
4209665 ................21, 53
4210205 ...................... 53
4211800 ...................... 91
4211960 ...................... 97
4216305 ...................... 53
4218620 ................73, 75
4218621 ................73, 75
4218622 ................73, 75
126



INDEX
4221100........ 43, 87, 111
4223561................ 73, 75
4231620...................... 67
4232042...................... 69
4233001................ 81, 83
4233160...................... 69
4233161...................... 69
4233440................ 49, 51
4235369................ 49, 51
4235740...................... 67
4235966...................... 69
4237525...................... 63
4238042...................... 87
4238925................ 43, 45
4238927................ 43, 45
4239342...................... 87
4239343...................... 87
4240882...................... 69
4241843...................... 45
4243002...................... 33
4243003...................... 33
4243004...................... 29
4243005...................... 29
4243006...................... 33
4243008...................... 33
4243009...................... 29
4244442.......... 19, 85, 87
4244793...................... 71
4245130........ 73, 75, 115
4249610........................ 5
4250530...................... 87
4250850........................ 5
4251250...................... 49
4252970...................... 26
4252971...................... 26
4252991................ 17, 89
4255150...................... 19
4256770...................... 61
4257811...................... 27
4258770...................... 75
4261091................ 31, 87
4262870........................ 5
4263450...................... 75
4280519...................... 31
4304378...................... 53
4304935...................... 19
443102........................ 61
443106...... 43, 45, 85, 87
443810.................. 15, 68
444730........................ 33
445795........................ 59
446134.................. 43, 45
450077........................ 35
450169.................. 49, 51
450192........................ 53
450193.................. 61, 69

450324 ..........85, 87, 101
450377 .................. 17, 21
450378 .................. 61, 69
450382 ........................ 35
450393 ........................ 35
450400 .......................... 5
450401 .......................... 9
450410 ........................ 19
450412 .................... 9, 47
450422 ........................ 53
450452 7, 13, 17, 31, 43,

45, ....57, 73, 75,
81, .....83, 85, 87

450453 .. 7, 9, 11, 15, 17,
19, ....21, 29, 31,
41, ....43, 45, 47,
53, ....57, 67, 71,
73, 75, 79, 85, 87

45045415, 17, 19, 23, 25,
....29, 31, 49, 51,
53, .....59, 63, 77

450455 ........9, 11, 31, 37
450457 ........................ 41
450510 ........................ 21
450541 ..........5, 7, 43, 45
450739 ........................ 41
452004 ........................ 47
452006 ......43, 45, 73, 75
45237813, 17, 31, 43, 45,

....57, 73, 75, 83,
85, ................. 87

452380 ................ 81, 107
452381 ...................... 101
452388 7, 17, 19, 21, 43,

45, ....47, 53, 57,
71, .....79, 85, 87

452389 5, 31, 47, 49, 53,
61, ................. 79

452390 ....47, 57, 67, 101
452391 ........................ 17
452392 ............15, 45, 75
452393 ........................ 47
452394 ........................ 71
452395 ............43, 45, 53
452396 ...................... 101
45239817, 19, 29, 31, 39,

................. 43, 45
452399 ............29, 77, 79
452401 .................. 23, 25
452402 .................. 31, 53
452403 ........................ 31
452404 ........................ 15
452405 ......31, 49, 51, 59
452406 ........................ 31
452408 ........................ 37
452410 .................... 9, 31

452411 ........................11
452413 ........................37
452415 ........................29
452424 ..................19, 21
452692 ..... 23, 25, 39, 73
452695 . 5, 13, 21, 23, 25
460030 ........................35
463005 ........................81
471221 ........................35
473142 ..........................5
48540-01 .....................61
5000913 ......................67
5000914 ................59, 67
5000919 ......................59
5000920 ......................59
515268 ........................13
517226 ........................91
521144 ........................15
523085 ..........................7
524358 ......................115
524633 ........................13
524643 ........................13
548041 ........................68
548159 ..........................5
548171 ........................15
548175 . 5, 23, 25, 85, 87
548201 ........................97
548204 ................95, 107
548224 ........................35
548325 ........................65
548477 ......................107
548804 ........................68
548827 ........................79
548849 ........................47
548910 ............15, 29, 61
548911 ..................13, 29
548937 ........................95
548952 ........................97
550489 ........................71
550553 ........................71
553020 ........................61
553926 ..................43, 45
554663 ........................33
558019 ......................111
600992 ........................43
601585 ........................59
601592 ..................43, 45
601595 ........................59
601937 ..........................7
603102 ........................65
604174 ..................23, 25
64205-081 .............13, 26
7162 ............................45
800017 ........................61
800021 ..................71, 77
800024 ..................63, 65

800026.........................29
800073.........................53
800113.........................79
800146.........................43
800177............ 29, 43, 45
800198.........................33
800221...................71, 77
800227.........................65
800271............ 13, 57, 65
800279.........................79
800294.........................33
800344...........................5
800425.......................107
800446.........................17
800485.........................37
800547........ 9, 53, 57, 61
800558.........................65
800571.........................47
800582............ 13, 23, 25
800602.........................33
800611.........................97
800695.........................97
800711.........................68
800717.........................91
800737.........................97
800743.........................93
800789.........................27
800861.........................35
800875...................73, 75
800908...................39, 93
800909...................29, 33
800927.........................63
800930... 5, 9, 11, 15, 19,

29, 41, 73, 75, 79
800934........ 5, 19, 85, 87
800943.5, 13, 19, 41, 85,

87
800944.........................93
800945.........................35
800948.........................47
800949.........................47
800973.........................91
805307.......................107
805837.........................93
806703............ 17, 21, 63
806714...................13, 19
807332.........................33
807366.........................95
807624.......................107
808060.........................41
809092.........................41
809137...................19, 39
809152.........................17
809174.........................47
809180...................29, 33
809231...................27, 71
127



INDEX
809254.........................97
809265.........................83
810152...................19, 21
810435...................19, 95
810437............ 35, 39, 95
810722.........................63
811992.........................97
811993.........................97
812006.........................97
812009.........................97
812335.........................97
812419.......................107
812445.........................19
813850...................33, 37
814079.........................15
814476.........................91
815012.......................107
815013.......................107
815085.......................107
815093.......................107
815182.......................107
816307...................23, 25
816401...........................7
816586.........................37
817104...................13, 65
817250.........................39
817320.........................83
817397.......................107
817928.........................39
818395.........................63
819923.........................41
820889............ 43, 45, 53
821071.........................13
821164...... 23, 26, 57, 63
821893...... 27, 31, 79, 83
822049.........................29
822419.........................15
823118.........................15
823119.........................83
823225.........................15
823549.........................41
823621.........................33
825500.........................33
825538.........................15
825624...... 27, 71, 73, 75
825748..... 109, 111, 113,

115
825877...... 109, 111, 113
825878...... 109, 111, 113
825880.......................115
825884...................43, 47
825886 19, 109, 111, 113
825889...............109, 113
825894...............109, 113
825899.......................109
825961...... 109, 111, 113

825973.............. 109, 113
825996.............. 109, 113
825997...... 109, 111, 113
825998.............. 109, 113
825999.............. 109, 113
826000.............. 109, 113
826005...... 109, 111, 113
826006................ 19, 111
826190.............. 109, 113
826191.............. 109, 113
826192.............. 109, 115
826193.............. 111, 115
826254...................... 111
826558........................ 83
826590.................. 27, 71
826726.............. 109, 113
827182........................ 17
827486........................ 79
827821........................ 13
828049........................ 13
828057........................ 15
828231.................. 85, 87
828378.......................... 5
828590........................ 41
828629.............. 109, 113
829099........................ 29
829630.............. 109, 111
829631...................... 113
829787.................. 71, 77
829954.................. 71, 77
829997...... 31, 71, 73, 75
830140........................ 63
830366........................ 13
830784.................... 7, 13
830810........................ 83
830930...... 19, 41, 73, 75
831039............ 71, 73, 75
831099........................ 95
831225.................. 85, 87
831405........................ 37
831586........................ 63
831846.................. 43, 45
831888........................ 57
831889........................ 57
831890........................ 57
832408........................ 83
832409........................ 83
832414.................. 81, 83
832584........................ 89
832798........................ 15
832900........................ 83
833056........................ 65
833101........................ 65
833103........................ 65
833104........................ 65
833257.............. 111, 115

833273 ........................ 21
833345 ........................ 65
833512 .................. 43, 45
833715 ........................ 45
833953 .................. 71, 77
834005 .................. 71, 77
834691 ........................ 71
835101 .................. 81, 83
835271 ............57, 63, 65
835805 ........................ 43
836206 ........................ 81
836420 ........................ 97
836421 ........................ 97
836429 ........................ 97
836431 ........................ 95
836441 ........................ 97
836443 ........................ 91
836536 ...................... 111
836657 ........................ 95
836658 ........................ 95
836662 ........................ 95
836675 ........................ 91
836676 ........................ 91
836677 ........................ 91
836678 ........................ 91
836680 ........................ 91
836681 ........................ 91
836682 ........................ 91
836683 ........................ 91
836684 ........................ 91
836685 ........................ 91
836686 ........................ 91
836687 ........................ 91
836688 ........................ 91
836689 ........................ 91
836690 ........................ 91
836691 ........................ 91
836692 ........................ 91
836693 ........................ 97
836694 ........................ 93
836695 ........................ 93
836841 ........................ 95
836852 .................. 71, 95
836892 .............. 109, 113
836959 ........................ 95
837020 ........................ 97
837043 ........................ 17
837270 ........................ 79
837295 ........................ 13
837296 .............. 109, 113
837298 ........................ 13
837301 .............. 109, 113
837303 .......................... 5
838154 ........................ 71
838295.8 ............... 61, 69
838340 ........................ 27

838463 ..............111, 115
838539 ........................ 93
838602 ........................ 47
838768 ...................... 115
838769 ...................... 115
838770 ...................... 115
839213 ........................ 15
839917 ...................... 115
839921 ...................... 115
839948 ........................ 91
840017 ........................ 41
840222 ........................ 41
840436 .......................... 7
840473 ........................ 57
840508 .......................... 5
840725 ..................19, 21
840726 ..................19, 21
840754 ..................43, 45
840857 ........................ 79
840877 ..................81, 83
841167 ........................ 35
841255 ..................37, 41
841264 ........................ 13
841336 ........................ 37
841404 ........................ 37
841428 .......................... 5
841429 ........................ 35
841430 ..................39, 93
841477G01 ................... 5
841630 ........................ 35
841637 .......................... 5
841663 ........................ 13
841715 .......................... 5
841737 ........................ 35
841738 ........................ 35
841753 .......................... 5
841799 ....................9, 11
841805 ........................ 79
841837 ........................ 89
841838 ........................ 89
841839 ........................ 39
841841 ........................ 39
841842 ............19, 39, 89
841844 ..................19, 89
841853 ........................ 71
841885 ........................ 47
841913 .......................... 5
841969 ........................ 71
841982 ..................61, 69
842010 ........................ 21
842033 ........................ 37
842103 ........................ 19
842104 ........................ 39
842360 ........................ 97
842740 ........................ 26
842773 ..................23, 25
128



INDEX
842774.................. 23, 25
842800........................ 83
842870........................ 31
842915........................ 67
842935.................. 19, 21
842959...................... 111
842961........................ 47
842966.............. 111, 113
842983...... 109, 111, 113
843013........................ 63
843021........................ 19
843167................ 87, 111
843168.............. 111, 113
843238........................ 33
843298.................. 71, 77
843355........................ 15
843356........................ 17
843359........................ 17
843418........................ 39
843537........................ 65
843550.............. 109, 113
843551.............. 109, 113
843561........................ 13
843562........................ 13
843563........................ 13
843568........................ 31
843581........................ 13
843598.............. 109, 113
843607........................ 13
843614.................. 23, 25
843679.................. 23, 25
843685.................. 23, 25
843724.................. 23, 25
843726.................. 71, 77
843758........................ 15
843759........................ 15
843767........................ 41
843768........................ 41
843778........................ 23
843792.................. 23, 25
843857.................. 45, 53
843862.................. 43, 45
843866........................ 65
843876........................ 33
843942.................. 85, 87
843997........................ 13
844019........................ 83
844051........................ 15
844087........................ 97
844116........................ 13
844130............ 13, 57, 65
844148........................ 35
844177........................ 15
844179........................ 15
844184...................... 101
844185...................... 107

844186 ...................... 101
844187 ...................... 107
844188 ...................... 107
844202 ........................ 21
844223 ........................ 13
844224 ........................ 13
844564 ........................ 81
844565 ........................ 81
844566 ........................ 81
844571 ........................ 81
844582 ........................ 15
844583 ........................ 81
844590 ........................ 81
844598 ........................ 83
844600 ........................ 81
844601 ........................ 79
844611 ........................ 21
844627 ........................ 81
844628 ........................ 81
844647G01 ................. 31
844652 ........................ 81
844729 ........................ 79
844813 ........................ 93
844937 ........................ 81
844951 ........................ 97
844952 ........................ 97
844953 ........................ 97
844956 ........................ 97
844973 ........................ 81
844988 ........................ 11
845034 ........................ 97
845133 ........................ 17
845134 ........................ 17
845185 ........................ 15
845223 ........................ 99
845224 ........................ 45
845231 .......................... 7
845234 .......................... 7
845257 ...................... 107
845327 ...................... 115
845328 ...................... 115
845330 ...................... 115
845345.7 ..................... 26
845356 ........................ 93
879807 ...................... 107
882971 ........................ 31
882993 ........................ 83
883236 ........................ 83
884398 ...................... 111
884513 ........................ 87
884574 ........................ 83
885249 ........................ 81
886001 ........................ 83
886090 .................. 85, 87
886270 ........................ 15
887017 ........................ 81

887187 ........................33
887259 ........................41
887512 ........................37
887750 ........................37
887994 ............53, 55, 81
888549 ........................67
889780 ........................95
889870 ........................91
889871 ........................91
889925 ........................95
890000 ..................85, 87
891089 ........................97
891829 ..................89, 91
892164 ........................26
892228 ........................41
892601 ........................81
892921 ........................19
892933 ........................21
893067 ........................17
893145.7 .....................31
893199G02..................31
893233 ........................35
893234 ........................35
893266 ........................35
893322 ..........................7
893344 ........................41
893487 ........................29
893488 ........................29
893519 ........................93
893525 ..................31, 75
893539 ........................79
893541 ..........................7
893571 ........................41
893581 ........................93
893582 ........................93
893585 ........................39
893586 ........................39
893602 ........................29
893613 ........................33
893632 ................7, 9, 11
893862 ........................33
894066 ........................47
894159 ........................13
894167 ........................19
894179 ........................23
894201 ..................71, 77
894266 ........................85
894308 ..................19, 21
894313 ........................29
894348 ........................43
894434 ........................65
894435 ........................65
894456 ........................19
894471 ........................65
894508 ........................26
894519 ........................97

894573.........................35
894574.........................35
894581.........................31
894582.........................31
894602...................85, 87
894635.........................37
894638.........................71
894675G01..................79
894691.........................81
894696...................15, 81
894701.........................81
894702.........................81
894761.........................11
894825............ 33, 89, 93
894826............ 33, 89, 93
894886.........................97
894930...................39, 93
894933...................39, 93
894934...................39, 93
894935...................39, 93
894936...................39, 93
894947.......................107
894965.......................107
894989.......................107
894998.7......... 31, 49, 51
895013.........................21
129



Jacobsen, A Textron Company
11108 uality Drive, Charlotte, NC 28273
www.Jacobsen.com
800-848-1636

When Performance Matters.™

Equipment from Jacobsen is built to exacting
standards ensured by ISO 9001 and ISO 14001

registration at all of our manufacturing locations.

A worldwide dealer network and factory trained
technicians backed by Genuine Jacobsen Parts
provide reliable, high-quality product support.


	1.1 Front Body
	2.1 Engine Cover
	3.1 Four Post ROPS
	4.1 Upper ROPS
	5.1 Throttle Control
	6.1 Control Console
	7.1 Parking Brake and High-Low Speed Control
	8.1 Brake Pedal
	9.1 Clutch Pedal Linkage
	10.1 Manual Transmission Shifter Linkage
	11.1 Manual Transmission Shifter Linkage
	12.1 Automatic Transmission Shifter
	13.1 Automatic Transmission Oil Cooler
	14.1 Frame Attachments
	15.1 Frame, Lower ROPS and Platform
	16.1 Rear Axle
	17.1 Front Control Arms
	18.1 Steering Linkage
	19.1 Front Brakes
	20.1 Steering Column
	21.1 Diesel Radiator
	22.1 Gas Radiator
	23.1 Diesel Engine and Transmission Mounting
	24.1 Gas Engine and MT Mounting
	25.1 Gas Engine and AT Mounting
	26.1 Diesel Engine and Clutch
	27.1 Suzuki Gas Engine
	28.1 Diesel Engine Speed Control
	29.1 Diesel Engine Air Filter
	30.1 Diesel Engine Exhaust and Remote Oil Filter
	31.1 Gas Engine Governor Linkage
	32.1 Gas Engine Governor
	33.1 Gas Engine Air Filter
	34.1 Gas Engine Remote Oil Fill
	35.1 Gas Engine Exhaust
	36.1 Diesel Fuel System
	37.1 Gas Fuel System
	37.2 Gas Fuel System
	38.1 Gas Fuel System
	39.1 Hydraulic Tank and Filter
	40.1 Hydraulic Pump and Filter
	41.1 Lift Cylinder Circuit
	42.1 Diesel Electrical Components
	43.1 Gas Electrical Components
	44.1 Differential Assembly
	45.1 Differential Housing
	46.1 Axle Tubes and Shafts
	47.1 Front and Shifter Cover
	48.1 Input, Main and Jack Shafts
	49.1 Transmission Clutch Release-Shift Selector
	50.1 Transmission Case
	51.1 Input and Main Shaft
	52.1 Gear Shift Fork Linkage
	53.1 Mechanical PTO
	54.1 Diesel Engine Main Harness
	55.1 Diesel Engine and Fan Harness
	56.1 Gas Main Harness
	56.1 Gas Main Harness (Continued)
	57.1 Gas Engine Electrical Schematic
	58.1 Gas Engine Schematic
	59.1 Diesel Engine Electrical Schematic



